.
e s
[V IRILIN

[ )

ALLIS-CHALMERS

Parts

Manual

MODEL

3500 MARKII

ENGINE DIVISION

HARVEY, ILLINOIS 60426, USA

Printed in USA

Form: TPL-4108
(8-74)

I
€5 z‘i
o S |



IN ORDER TO ASSURE PROMPT AND ACCURATE
ATTENTION TO YOUR PARTS ORDER, BE SURE
TO SUPPLY THE NUMBER 7 IN FRONT OF THE

SEVEN DIGIT PART NUMBER WHEM ORDERING.
EXAMPLES:
NUMBER LISTED IN MANUAL  ORDER NUMBER

0910287 70910287
4393527 74393527




FOREWORD

This Parts Manual contains parts information on the unit or units specified on
the cover. ’

The Basié Engine Indexs are provided as means of identifyihg and locating parts
pertaining to the basic engine only.

The Optional Equipment Index is provided as a means of identifying parts and
accessories installed on the unit at the factory. Some optional equipment
may be substituted for basic engine equipment or added to the basic engine.

The Engine Serial Number and Optional Equipment Catalog Number applying to
each engine are stamped on the Engine and Optional Equipment Plate located
on the left-hand side of the engine. See following illustration.

O ¢ATALOG NO. OPY. EQUIP. CATALOG NO. opr. eoutp. O caTALOG NO. OPT: EQUIP. : o)
A ALLIS-CHALMERS
HARVEY. ILLINOIS s MADE IN U.S. A,
[ } 1
SERIAL NO. CATALOG NO.
l I ]
O o MODEL o
£-2398

Optional equipment parts are found by identifying the Optional Equipment
Catalog Number in the nomenclature heading and/or immediately following the
description of a part.

Reference Numbers (Ref.) above the text title block are to be disregarded
unless the numbers are stamped on the Engine and Optional Equipment Plate
or some other data refers the user to the reference number.

Attaching parts, such as capscrews, nuts, etc., are indented immediately
following the parts which they attached or are attached to.

The terms “"right" and "left" used in the parts list are determined by
standing at flywheel end of engine and facing the flywheel.

Always give Engine Serial Number when ordering parts. To obtain shipment
promptly give part number and part nomenclature. Order parts from the:
dealer covering the local territory. :

Always indicate complete address wﬁere parts are to be shipped and specify
by what means material is to be shipped. Confirm all telephone or telegraph
orders in writing.

Claims for shortages or errors in shipment must be made immediately upon
receipt of shipment. Claims for damages in shipment must be filed with the

transportation company. No responsibility is assumed for delay or damage
to merchandise while in transit.

At the time this parts catalog was published the listed part numbers
were current. It is our policy to constantly improve our products and
therefore, part numbers and design may change. When ordering parts,
verify part numbers through your dealer's parts catalog.







INDEX :
MODEL 3500 MK II
GENERATOR DRIVE

fr :
DESCRIPTION g ~__PAGE_NO.

By-pass Lube 017 Filter..ueuureeenetennnieeennueeininneeenoneenannanns ' -
CAMENAT e vt vttt ittt ittt etaeetaneeaasasteeaetaaateatanacnetoatesneenas
0111 €T 4T i S
Crankshaft Pulley, Vibration Damper.......cceiiiiiiiiiiiiiiinnninnnnns
CyTinder BloCK. vuiveiiiiteieniii it iiiiaseneaneenonennsnonnsscasnasens
Cylinder Head, Figure 2 ...uieruiiiinriiininnnoinienenenonsnnenennnanns
Diffuser, EXRAUSt. . v eiere ittt iiieienineeenoseonsenenenosnaneineens
Exhaust Manifold. ... .viieninininiiiiiiiiiiinnnnan o ereeraaes e
1T O T
Flywheel Housing...eoveiiniiiiiiiiiiiinininnriennnanss FR N .
Front Housing and COVeYr....couiit it in it iisnenennenennnnnnnnnnns e
Fuel Filter, Single Element.......coviuiieiiiniiennnn, e aneaienseneae
Fuel Injection Pump, Distributor Type......coiiiiiiiiiiei i,
Fuel Injection TubeS.....cveiiiiennerinnn, et teteaaeaeneeeaae et
=] T U P
Intake Manifold..........cooviviin. P ,
Lube 01 FITter..ve i iiiieinieniieiinireenneennnnenennns e PO
Nozzle-Holder Assembly (4028860) ...ovvvvnnniirnnnnnn. e, e
011 Cooler, Engine...ccoiiiniiininriininnninoenencnnannas e ere e
O T T - - SE P
017 Level GaUge. vttt ie it itiit it iiieteienoanneeasonnsnenrsanonenns
O T - 1S
O I T o T 1 G
Piston & Connecting Rod........ ..o, S
Rocker Arm, Shaft and Brackets..............iiiiuinn. et e et eseesaas
Thermostat and HoUSTNg. . .ue e it in ittt it ittt ieecncannnsaennnns
Turbocharger (Center Mounted).....couvriiinieiiineriinn e innnnennnnennens
Water Inlet, Pipe. ..o i i i it ittt
Water Outlet, Pipe...c.ovviiiiininan. ettt
2SR =0 Gl V1o P ;
Water System Filter............... Ceeaeeaa e [P P
Package Numbers................. N et te et ettt e s




INDEX
MODEL 3500 MK II

INDUSTRIAL ENGINE

DESCRIPTION PAGE NO.
BASIC ENGINE (Model 3500 MK II) (4028881).....ccevuvreeenuenncnnernnns X
ATr HEater. ittt ittt i i ittt itteaeetrnensoseneenseensnsannnanns 26
A I =T T B o PP 61 & 63
117 o R 64
By-pass Lube Oil Filter.... .ottt iiieieianenessnsnannss -
08 11113 4 - v S AU PPN 19
Crankshaft. . iuuiu i ini ittt itteseseeesenssncnssasensensonsancasnnss 5
Crankshaft Pulley, Vibration Damper.........ccoiiiiiiinineinnnnnnnnnnes 6
CyTInder BlocK. . uueuir i iiiieeninieeeeeeeoeatessnsesoaseansnsnsansnsnse 1
Cylinder Head, FIgure 2 .....ieiiiiininereeeneeerenaensoseansanensonss 16
Diffuser, EXhaust....oviriiiiiniininoiioseonanontoseennsosansesansanas 36
Exhaust Manifold...c.ciiriiiiiiiiiiiiiiiiietetienennnnnceseecaansanonns 26
I yWhEE . it ittt ittt it i et terateetreneseeoseonacsoasoassannsannes 12
Flywheel HOoUSTNg. . vuii ittt ittt iitertnnnensennssnsnsneanns 13
Front Housing and Cover.......... Pt 10
Fuel Filter, Single Element......ccviiviivnnennnnnnnn @t reeneereeens _ 48
Fuel Injection Pump, Multi-plunger type.......cciiiiiiiiiiiiiiinienenns -~ 5l
FuET InJection TUDES . .. veierieriereeeneoseoeeoeenesneoneonenncnennnnes 54
Idler Gear...... f e e s eees e ie e ee ettt et et 11
Intake Manifold. ... viiiiiii ittt iie it ienrenteneenananancasnnsns 26
Chube 011 Fidter.. ittt i iii ittt isetsererenssntonsessnssossnas 24
Nozzle-Holder Assembly (4029013) «vvverrvnirernnnnrennnnannnas Ceereaes 59
011 Cooler, Engine...ueeiieer e inreeninineniesteonrasessesnsnesnsnnns 24
O T o T T A - P 4
0i1 Level Gauge...... et esaeto et s et ettt ataonetratneasnean ceeas 4
DT PaN. ittt ittt oo nessonsssnsessssocsnsssosnsnsnnsocosanes ceeee 23
011 PUMP. e ettt i e eiennan S PP 20
Piston and Connecting ROd.....ovuviiiiiiinniirninnnensnennnnnns veenee 7
Rocker Arm, Shaft and Brackets.....vviiiiiiiiiiieiiienrenteneanencnnns 18
Thermostat and HOUSTNG. .. iii it iiiiiinieintnseerenecnanesosecnsss 42 & 43
Turbocharger (Center Mounted)....ovieiiieieirierinrneneeronennnsnasoons 32
Water InTet, Pipe. ... ieiiiinriierineruieeeeseonnsnnnsonccnnsanncas 40 & 41
Water QULTEt, PiPe. ... eeeteeeneesisesoreeoeonnoessssacnnnsaossssocns 40 & 41
ALY PUMD . st vttt et tiee e neesaenaeessonsosesnsessansesonacassnnsasns 37 & 38
* Water System Filter..... RN 44
PaCKAge NUMDEIS . ¢ttt ieieieeesaensssssosasenasosssssosonsnsaesosssens 71

* Water Separator, Fuel (4028844) after S/N 3D22274 ...uvevuunnnnnnnnn. 46

I



INDEX
MODEL 3500 MK II

AUTOMOTIVE
DESCRIPTION PAGE NO.
BASIC ENGINE (Model 3500 MK II) (4028883)...ccvvvrueeeereenrnnnnnnnnnnananns X
Air Compressor w/Governor (7-1/4 cu.ft.) (4029347).....cvvveneiniinininnnnn, 69
S ol £ 1= U =) O PP eeeseeesnes 26
N =Y T oo 1 o S P 60
By-pass Lube 011 FiTter (unmbd)......cueuiienmiiniiniiiiieerinenennnennnnes 65
081111 1 1= i 19
O AT 11 1 - i 7 5
Crankshaft Pulley, Vibration Damper........coiiiiiiiiiiiiiiiieiiinnrnneannns 6
Cylinder BlocK. ... iiiniveiiininnnnnnannns i ereeeeaas e eeratatesas e 1
Cylinder Head, Figure T ...cciiniiiiiiiiiiiiiiiiiiiiiiirernennocnccnsaonaanns 14
Exhaust Manifold. ..o reeiieeeeennneeeesensoeenioecnsnnenasssaannss N eeeeaean .29
T 1 T veens 12
Flywheel Housing.......... s es e iaee e e i it 13
Front Housing and Cover.............c..ou. e e a e 10
Fuel Filter, Single Element. .. .coiriiiiiiiniiininin i iieeneaensasnonnnnes 48
Fuel Injection Pump (MuTti-plunger)....eeeeeeneeianiinineennnnens e revees 51
Fuel Injection TubES. .. vt iiine ittt teintnesnaeesaneosasenssonnasannns 54
e J = =T Y e eeaeaea 11
Intake Manifold. . .vie i iniii it it ittt ienenennn et eae e 26
Yo Y= B T T = T I = £ 24
Nozzle-Holder Assembly (4029013) ..uuuiiiininiinninrieerennnionreennnnnnannns 59
077 Cooler, ENgine. .. ee e inii i iiiniensntenenrosnsssensosncncssensnanans 24
OE I I e I Y o = PP 4
07T Level GaUGE. . et iie it ittsen i tetinsereeaesnenenosnsnsassssssasnsnsnnes 4
O T - V4 T 23
0T T PUMD .ttt ittt it ie it nnseaaasasenesssenesasnosassonsenssnoaneensnans 20
‘Piston and Connecting Rod......coiiiiiiiiiiiiinniininennnnenenenns [ 7
Rocker Arm, Shaft and Brackels......coiiiiiiiiiiiiiiiiiiiiinerneenernannin. 18
Starter - 12 Volt (4027621)..... e et ettt ettt e e e 68
Thermostat and Housing..... @ttt e et ettt 43
Trunnion, Front SUpport. ... oot iinaennes e e, .. 9
Turbocharger (Front Mounted). ... oo iiiiiiiiiiieerrenenrnennnenns 30
R 0 - v 41
Water Outlet. it it i i ittt et iitetnnanenns A PP 41
Hater PUMD .t i ittt et i et ittt ittt ienentenannennans et cie e 37
Water System Filter.. . i i iniiii ittt i it i it e i teaneeennens eeeea 44
PACKAGE NUMDE S . vttt ettt eteeneeieeeneseiesnenetoeennneneenssenaenn. 71

ITI



INDEX
MODEL 3400 MK II
INDUSTRIAL ENGINE

DESCRIPTION PAGE NO.
BASIC ENGINE (Model 3400 MK II) (4028880)...uuuueeeerennnnnnnnannncens X
S N £ ST -0 P 26
I =N T o0 1 P 61
L o = 62
By-pass Lube 011 FITter. e e iie ittt ittt nnerenneeeoncnsnncnsnn -
08 111153 2 = 2 19
08T 141 - i S 5
Crankshaft Pulley, Vibration Damper.......cciiiiiiiiiiiiiiennanneennns 6
CyTAnder BloCK. e ur et nn ittt ittt ittt ittt it eisasnanannnnens 1
Cylinder Head, Figure 2 .....ieuieininiiniiiiinniineniinononraennanonnnnnn 16
Diffuser, ExRaust. ..ot iiiiiiiiiii it eerereeeeenesenenseeeanonasenns -
EXhaust Manifold. oo ine i ineinoreennoneenoenoreseesassasensencnsns 26
e Y T 12
Flywheel HOoUSTNg. . cuover i ittt ittt iiiitntneeeseenensnnns 13
Front Housing and CoVer. . vt n it iin it ie et ennesanensncnneass vee. 10
Fuel Filter, Single Element. .ottt iiiiiiennns 48
Fuel Injection Pump, Multi-plunger type......ccoviiiieenene, eeeea 51
Fuel InJection TUDES. . cvr e irteien et teeeoononenseoeonasonaensenansaens 54
[dler GEar. . vviiiiiieenrerineeneenenenenns e e taeieeacaeaeae e 11
Intake Manifold. . .ueeit ittt ittt iereeerntonsnosassosencansnnns 26
LUDE 011 FATtere e e it ie i titeneteeenseeeeseeneanansasensnansnsnsnans 24
Nozzle-Holder Assembly (4023568) .evvvvrivvnnnnnnns it 59
0311 CooTer, ENGINE. . vttt et ine e iiieietinrneenenneneenasnennnnns 24
07T FATTer PiPOeceieeieiie et iieeaenneneseetaeensenasasnnannnsnennsas 4
0771 LeveTl GAUGE. .uuun et ierieninensaesnsasassessesenenesnsnsaanesans 4
05 T 521 Y e 23
OB PUMP e ettt ittt i tete e tanasaoeosasneoeonenesseseesscnensnssasnsans 20
Piston and Connecting Rod......cviuririiiiiiiiiiiiiiiiniinenrnenonnes 7
Rocker Arm, Shaft and Brackets......coiiiiiiiiiiiiiiiiiiiiinininnnnnn 18
Thermostat and HoUSTNG. .o vttt iiiiiiiiie it iitiioensnnanecanenss 43
Turbocharger (Center Mounted)......ovvviiiiiiiiiiiniiiiieiiinneninnnns -
Water InTet, Pip@...cuer ittt it ittt ittt intneneanannans 41
Water OQutlet, Pipe.. e ue ettt ittt it iirierenneinasnnonsnnas 41
Water Pump.............. C e reteeae it ittt 37
Water System Filter....coiiiiiiiiiiiiiiiiiiininnenn, e iecear e 44
Package NUMDE S . .ot iin ittt ittt ineastestesonstnsanons 71

Iv



OPTIONAL EQUIPMENT INDEX

(For Only Those Items Appearing in the Basic Section)

NOTE: Optional groups are selective subject to machinery price book control
and are additions, omissions, and substitutions to basic equipment.

CATALOG NO.
4024705
4024777
4025862
4025936
4027621
4027873
4027874
4028240
4028241
4028508
4028570
4028695
4028844
4029068
4029069
4029347
4029350
4029351
4029355
4029377
4029577
4029577
4035086
4035097
4035164
4035164
4401726
4035305

DESCRIPTION PAGE NO.

1= A=) 62-64
Ammeter OmiSSTON «uvnrirn i ii it iiieiineeresnonnonnennans - 62-64
11T 1= o Pt 62-64
Diffuser, Exhaust .......ccciiiinninnnnns e eeeeerecaaenas 36
. Starter, 12 Volt ......... ... e teeeeececeaeees s 68
By-pass Lube 011 Filter ...ttt 65
Elbow, Exhaust Diffuser ......ccoveeniiiinuienennas heeseesaees 30
LY 0 = o T 68
By-pass Lube 0i1 Filter Omission .......c.oieieiiiinn.t. 65-67
Magnetic Drain Plug ....... P P 23
Breather, Cyl. Hd. Cover .......... fheeeseeei e eisceeeenae 15
Trunion, Front Support .......... et e ees et eee e 9
Water Separator, (FUET) ...cciiiiiiiiiiiieninnnnnnnaennnnnns 46
Air Heater 24 VoIt ......ccviiiniiiiiiiieininninnnneealon.. 26
Afr Heater 24 VoIt .ociieiiiiiiieiieiiirnnsesnnscieonsanns 26
Air Compressor (7 1/4cu. ft.) cevevirnnerirrnnniniinennnnns 69
Turbocharger .......coiiiviiviininn.. e 26, 29, 32, 70
Aiy Compressor (12 cu. ft.) ...... S 69
Alternator 12V. 40 amp ..covvvnrrneinenrneonrnencenenacnnns 60
Water Separator (Fue]? ..................................... 46
- 1:1 Ratio Water Pump Pulley .......coiieiiiiiiiiiiii... 38
Belt Set, 1:1 Ratio Water Pump ............. .. .ovLn. e 63
Air Heater, OmiSSion ..v.eveienrenienennnenonensnsnsenessenns 26
Water Separator (FUET) ...cevneeriirieiniiiiiniiiinneennn. 46
1:1 Ratio Water Pump Pulley .......coiiiiiiiniinnan.. e 38
Belt Set, (1:1 Ratio Water Pump) .....ccvviiiiiiiniiinnnnnn. 63
Ammeter, OMiSSTON .v.irii it ierinionesaeansneonsnns 63-64
Alternator, Regulator & Ammeter Omission ................ 63-64

v '  Revision 1






E-2169

" CONTINUED




[TEM

10

11

12

12

13

14

15

16

17

PART
NUMBER

4028834
0917542
4255982
0918851
0919134
0920525
0917536
921023
4027355
4255571
4255109
912415
0912415
4025025
4025259
4029063
4022129
4500231
4507374
4507673
4028879
4025298
4025299
4025300

40253@l

REF-4027468,4027663,4028878,4028914,4028915 (CONTINUED)

QTy

O e e NN W O e N

CYLINDER BLOCK

DESCRIPTION PACKAGE NO

BLOCK ASSYe, CYLINDER (INCLUDES PLUGS
AND ITEMS 2, 3, 7, 12, AND 20 THRU 23)
PIN, COWEL, 7716 X 3/4 (Y0P DECK)

PLUG, 3/8 LEVEL SEAL {AIR-COMP PAL)}

" PLUG, PIPE 3/4 NPT
PLUG, PIPE, 1/8 NPT
- PLUG, PIPE, 1/4 NPIF

PIN, COWEL, 1/2 X 1-3/8 (FRCONT)

PIN, COWEL, 172 X 1/8 (REAR)

PLUGy DISTRIBUTOR kCLE

PLLG, PIPE, CIL GALLERY 3/4

PLUGy EXPANSION

PLUGy AUTOMCTIVE CRAIN 1/4 DRYSEAL
CCCKy ORAIN, 1/4 NPT (CRCER SEPERATELY)
BEARING, CAMSEAFT, FRCNT (STD)
BEARING, CAMSHAFT, FRCNT .Cl0 UNDERSIZE
PLUG, PIPE, RESTRICTCR
SCREW, OIL PRES. REG. VALVE
SPRING, CIL PRES. REG. VALVE
PISTCN, CIL PRES. REG. VALVE
INSERT, CIL PRES. REG. VALVE
SLEEVE, CYL(3 C-RING TYPE)4029284~9 4029423-3
SHIM, CYLINDER SLEEVE (.0C5)%
SHIM, CYLINEER SLEEVE (.010)%
SHIM, CYLINDER SLEEVE (.015)%

SHIMy CYLINDER SLEEVE (.020)%

NOTE- *USE AS REQUIRED TO RESTORE SPECIFIED TOP CECK
CLEARANCE.

4025015
4028875
4025238
4025258
4025021
4026382
0916269
0910287

0928599

C907059

0901469

NN~ —

o

O-RINGy CYLINDER SLEEVE (BCTTOM GRCCVE)IRED
O-RING, CYL SLEEVE (MICDLE & TOP)BLACK
BEARING, CAMSHAFY (INT. & REAR) (STD.)
BEARING,y CAMSHAFT (INT. & REAR) .01C UNDERSIZE
GASKETy CIL FILLER PLATEccecconsneees4029573~-5
PLATE, OIL FILLER HOLE

CAPSCREW, 3/8 NC X 7/8

LOCKWASHER, 3/8

TEE, 1/8 (OIL GALLERY TO F I PUMP
AND AIR-COMPRESSUOR SUPPLY)

ELBOW, PIPE 1/8 (IN LIEU CF TEE)
(GIL GALLERY TC F I PUNMP)

NIPPLE (FOR USE W/ITEM 15 QR 1l6)

CONTINUED



REF-4027668,4027663,402887854028914,4C028915 (CONTINUEC)
CYLINDER BLOCK

ITEM Nﬁaggk QryY DESCRIPTION o ' PACKAGE NO
18 0923692 1 ELBOWs IMP. FLEXe (FCR USE W/ITEM 17)

19 4026699 12 LIFTER, VALVE

20 4025241 1 CAP, REAR MALN BEARING*

.21 4028086 _5 CAPy INTERMEDIATE & FRONT MAIN BRG*

22 4027637 1 CAP, CENTER MAIN BEARING*

23 4025062 14 CAPSCREW, MAIN BRG. CAPS (5/8 NC X 4 1/4 SPEC)

NOTE- #* REPLACEMENT BEARING CAPS ARE SEMI-FINISHED AND
MUST BE LINE~BORED AFTER INSTALLING.

24 4028020 5 BEARING, FRONT & INT., UPPER (STD.)

24 402804C 5 BEARING, FRONT & INT., UPFER .010
24 4028041 5 BEARING, FRONT & INT., UPPER .020
24 4028043 5 BEARING, FRONT & INTa, UPPER 040
25 4025007 s BEARING, FRCNT & INT., LCWER (STC)
25 4025267 5 BEARING, FRONT & INT., LCWER .010
25 4025268 5 BEARING, FRONT & INT., LOWER .020
25 4025276 5 BEARING, FRONT & INT.; LCWER o040
26 4025010 2 FLANGE, THRUST, UPPER (STC.)
26 4025263 2 FLANGE, THRUST, UPPER .0C5
26 4025264 2 FLANGE, THRUST, UPPER .01C
26 4025265 2 FLANGE, THRUST, UPPER .015
21 4025011 2 FLANGE, THRUST, LCWER STC.)
27 4025260 2 FLANGE, THRUST, LCWER .0C5
21 4025261 2 FLANGE, THRUST, LOWER .01C
21 4025262 2 FLANGE, THRUST, LCWER 2015
28 4251746 4 PIN, GROCVE, THRUST FLANGE
28 4028021 2 BEARING, CENTER REAR, UPPER (STD.)
29 4028045 2 BEARING, CENTER REAR, UPPER .010
29 4028046 2 BEARING, CENTER REAR, UPPER .020
29 4028048 2 BEARING, CENTER, UPPER .C40
30 4025009 2 BEARING, CENTER REAR, LCWER (STD.)
30 4025211 2 BEARING, CENTER REAR, LCWER 010
30 4025278 2 BEARING, CENTER REAR, LOWER .020

NOTE~ REFER TO PACKAGE PARTS FOR BEARING KITS

| - - CONTINUEL ' 3



ITEM

30

31

32

33

34

35

PART
NUMBER

402528¢C
40217547
4027548
4027454
0916272
0910287
0913544
4025021

4021711

REF-4027468,4027663,4028878,4028914,4C28915 (CONTINUEL)

Qry

NN N - —

—

CYLINDER BLOCK

DESCRIPTION . ) PACKAGE NO
BEARING, CENTER REAR, LOWER .040
GAUGE, OIL LEVEL
ADAPTCR ASSY., CIL LEVEL GAUGE
ELBOW, OIL FILLER

CAPSCREW, 3/8 NC X 1-1/4

LOCKWASHER , 3/8

WASHER, PLAIN, 3/8
GASKEI....I..C.........‘...Q...‘...-.4l029573-5

CAP, CIL FILLER



E-2475

ITEM

PARY
NUMBER

4025041
0905845

4028608

QTY

-

REF-4029037
CRANKSHAFT
DESCRIPTION PACKAGE NO

GEAR, CRANKSHAFY
KEY, wWOODRUFF, 1/4 X 7/8

CRANKSHAFT
(INSTRUCTION SHEET 4029036 SHIPPEC WITH UNIT)



E-2171
REF-4028539, 4028625, 4029435
CRANKSHAFT PULLEY
PART
ITEM NUMBER QTY DESCRIPTION PACKAGE NO
1 4025115 1 WASHER, PULLEY
0918297 1 CAPSCREW, 1 NF X 2
2 4028443 1 PULLEY & DAMPER, (4 GROOVE)*
*FOR ENGINE (402888C) (4028881)
0905845 1 KEY, WOODRUFF, 174 Xx 1/8
2 4028684 1 PULLEY & DAMPER (3 GRCCVE) *
* FOR ENGINE (4028883)
0905845 1 KEY, WOOORUFF, L/4 X 7/8
2 4028412 1 PULLEY & DAMPER (3 GRCCVE)#
*FOR ENGINES (4028884)
09C5845 1 KEY, WOODRUFF 1/4 X 7/8



PART .
NUMBER

4027334
4027332
4025030
4025253
4025254
4025255
4025257
4026505
4254608
4025031
4028036
4028023

4029137

REF-4026979, 4029139
-PISTON AND CCNNECTING ROD

QTY DESCRIPTION PACKAGE NO
12 CAPSCREWs CONNECTING ROD
6 ROD ASSY., (INCLUDES ITEMS 1 AND T7)

12 BEARING, CONNECTING RCD (STD.)

12 BEARING, CONNECTING RCD .002 U.S.

12 BEARING, CONNECTING RCO .Cl0 U.S.

12  BEARING, CONNECTING RCD .C20 U.S.

12 BEARING, CCNNECTING RCC +C40 U.S.
6 PINy PISTONeeoesscaooassss4029284-9, 4029423-3
12 RETAINER, PISTCN PIN...2s.4029284-9, 4029423-3
6 BUSHING, CONNECTING RCD
6 RING SETy PISTCNeceeaeesss4029284-9, 4029423~3
6 PISTON (3500 ENGINE)eavoesscasecassessd029284~9
6 PISTON (3400 ENGINE)eeseesnsossnanss 40294233

NOTE- REFER TO PACKAGE PARTS FOR BEARING KITS



MEMO



£-2148
TRUNNION,s FRONT SUPPORT
(4028695)
PART , :
[TEM NUMBER Qry DESCRIPTIGON PACKAGE NO
1 4028672 1 BRACKET
0916009 10 WASHER, PLAIN, 17/32 (F/SHIMMING)
(USE AS REQUIRED)
2 4336491 2 LINERy BRACKET
3 0924694 2 CAPSCREW, 1/2 NC X 3




E-2230

REF-4028175, 4028892,y 4029345
TIMING GEAR HOUSING

PART
ITEM NUMBER QTY DESCRIPTION PACKAGE NO
1 4027752 1 GASKETy PLATE TO BLOCK:ceeooooosseeaeaas023573-5
2 4027735 1 COVER, HYDRAULIC PUMP
- 0916383 2 CAPSCREW, 3/8 NF X 1-7/8
0913544 2 WASHER (ENGINES 402888C & 4028881)
0910287 4 LOCKWASHER » 3/8
0910123 4 NUT, 3/8 NF
3 4025343 1 GASKET) COVERveeoesosccsccnscscanaeeas’029573-5
4 4027303 1 PLATE ASSY., WITH SUPPCRT EXTENTION*
: INCLUDES 5 OF ITEM 11
* ON ENGINE (4028884}
4 4029362 1 PLATE ASSY., W/0 SUPPCRT EXTENSION
INCLUDES 2 OF ITEM 11
¥ ON ENGINE (4028883)
4 4028890 1 PLATE ASSY, WITH SUPPCRT EXTENSION
INCLUDES 2 OF ITEM 11
¥ ON ENGINES (4028880) (4028881}
0916271 3 CAPSCREW 3/8 AC X 1
09139224 3 CAPSCREW 3/8 NC X 1 178
0910287 6 LOCKWASHER
5 0915408 2 CAPSCREW 3/8 NC X 3/4 *
5 0916271 1 CAPSCREW 3/8 NC X 1 *
5 4254873 1 WASHER, CYNASEAL
*USE WITH PLATE ASSY (4029362}
5 4254905 2 BOLY, LOCKING 3/78 NC X 3/4 %
5 42549302 1 BOLTy LOCKING 3/8 NC X 1 *
5 4254873 1 WASHER, LCYNASEAL *
*USE WITH PLATE ASSY (4027303, 4028890}

6 40271751 1 GASKET, COVER TC0 PLATE.ecscccccsaceceea’029573-5

10 ; CONTINUEC Revision 1



REF-4028175, 4028892, 4029345 (CCNTINUED)
TIMING GEAR HODUSING

PART _ .
ITEM NUMBER Qry DESCRIPTION PACKAGE NO
7 4029402 1 COVER, TIMING GEAR HCUSING
: ENGINE 4028883
7 4029575 1 COVER, TIMING GEAR HCUSING
{WHEN REPLAC ING 4027143 CR 4028861
ORDER ITEMS 13 AND 14
ENGINE 4028880, 4028881, 4028884
0916271 4 CAPSCREW, 3/8 NC X 1
0914847 1 CAPSCREW, 3/8 NC X 1-1/2
0912069 2 CAPSCREW, 3/8 NC X 2-1/2
0919015 2 CAPSCREW, 378 NC X 3-1/2
0913544 5 WASHERs PLAIN, SAE STD., 3/8
(NOT USED CN ENGINE 4028883)
0910287 8 LOCKWASHER , 3/8
8 4028922 1 SEAL KIT, FRONT, OIL, CRANKSHAFT
INCL. CIL SEAL 4028862 WITH INSTRUCTICNS
9 4026548 1 GASKET, INSPECTION PLATEescecccasesse4029573-5
10 4025077 1 COVER, INSPECTICN
0920539 6 CAPSCREW, 3/8 NC X 1 (NYLOCK)
11 4026460 - ~ STUD, FRCNT PLATE (AS RECLIRED)
12 4028742 1 PIN, TIMING (FCR COVER 4029402)
13 4029053 1 GASKET
14 4028733 1 COVER, INSPECTION PLATE
0916271 3 CAPSCREMW, 3/8 NC X 1
0910287 3 LOCKWASHER

NOTE- -IDLER GEAR ASSEMBLY VIEW B

1 0921539 1 CAPSCREWs RETAINING 1/2 NC X 3-1/2

2 4025461 1 WASHER

3 4025082 1 BEARING ASSY., IDLER GEAR

4 4027769 1 ' GEAR, IDLER AND FUEL PUMP DRIVE
5 4020102 1 SHAFT, ICLER GEAR

11



12

4
E-2223
REF-4025406, 4027496
FLYWHEEL
‘ PART
ITEM NUMBER QryY DESCRIPTION PACKAGE NO
1 4026062 1 FLYWHEEL ASSY., (INCL. RING GR) (USE W/SAE #2
HOUSING, BENDIX DRIVE ANC ROCKFORC 14 RT
OR LIPE-ROLLAWAY 14 CPB FLAT TYPE CLUTCH)
* FOR ENGINE 4028883
1 4028567 1 FLYWHEEL ASSY., (INCL. RING GR) (USE W/SAE #2
HOUSING, BENDIX DRIVE ANC IWIN DISC SP111
AND 211 CLUTCH)
*FOR ENGINES 402888C, 4028881, 4028884,
2 4304907 1 GEAR, RING
3 4359805 6 BOLT, FLYWHEEL .
4 4029556 1 SLEEVE KIT, WEAR INCL. SLEEVE 4028992

WITH INSTRUC TIGNS




E-2222 _
REF-4025407, 4027497
HOUSING, FLYWHEEL
: PART
ITEM NUMBER QTyY DESCRIPTION : PACKAGE NO
1 4025097 1 O0-RINGy FLYWHEEL HDUSING (8-1/2 ID)..4029573-5
2 4020879 - 1 O-RING, FLYWHEEL HOUSING (2-1/4 ID)..4029573-5
3 4029502 1 SEAL KIT, REAR OIL INCL. SEAL 4029399
WITH INSTRUCTIONS
4 4021509 1 HOUSING, FLYWHEEL (SAE #2)
4386090 8 BOLT, PLACE
4372864 8 WASHER, 17/32 ID
: (STANDARD ON ENGINE 4028883)
4 4028289 1 HOUSING, FLYWHEEL (SAE #2)
0916311 8 CAPSCREWs 1/72 NC X 1-1/4
0904208 8 LOCKWASHER, 1/2
0918851 1 PLUG, PIPE 3/4 DRYSEAL
0919840 1 PLUG, PIPE, 1/4 NPTF
STANGCARD. ON ENGINES 4028880, 4028881
AND 4028884
5 4025427 1 COVER, PLATE
0915343 2 CAPSCREWs 1/4 NC X 5/8
0904204 2 LOCKWASHER y 1/4

13



E-2761

14

PART
NUMBER

4027598
4027013

4028643

4029271

4028642

4028773

4028641

4025186

4028944

4255571

4022595

4025242

4343799

QrY

12

12

REF-4029332
CYLINDER HEAD (FIGURE 1)

(4028570)
DESCRIPTION PACKAGE NO
GASKET KIT, CYL« HD. (INCL. IVEM 1A..4029572-7

RING,

FIRE

VALVE, EXHAUST

VALVE, INTAKE

INSERT, EXHAUST VALVE SEAT

INSERT, EXHAUST VALVE SEAT .005 OVERSIZE

INSERT, I

INSERT, I

NTAKE VALVE SEAT

NTAKE VALVE SEAT .005 OVERSIZE

HEAD ASSY., CYLINDER

(INCL. |
PLUG,

TEMS 4, 5,7,19&PLUGS INDENTEL BELCHW)
PIPE 3/4 CTSK. NFT

GUIDE, INTAKE AND EXHAUST VALVE

SPRING AS
( INCLUDE

RETAINER,

CONTINUECD

SY.s VALVE
S DAMPER)

VALVE SPRING (EXHAUST)



ITEM
9A
10
11
12

12

13
14
15
16
17

17

18

18

19

20

21
22

23

PART
NUMBER

4028644
4376497
4025472

40277174
4027914

4153776
4025491
4027723
4028162
4029256

4025164

40292517

4025166

4255107

4025165

4025177

4027775
4254156

0925964
0915408
0910287
0910324

Qry

24

10

10

20
20

—

P

REF-4029332 (CONTINUED)

CYLINDER HEAD (FIGURE 1)

(402857C)

DESCRIPTICN PACKAGE NO
ROTATCR, INTAKE VALVE

LOCK,y HALF, VALVE SPRING RETAINER

GASKETy CYLINDER HEAD COVERceeosocesee4029572~7

COVER, CYLINDER HEAD (REAR
BREATHER CONN.)

COVER, CYLINDER HEAD (4028570)
(CENTER BREATHER CONN.)

CAPSCREW, CYL INDER HEAD CCVER

WASHER, COVER CAPSCRE

BREATHER ASSY., CYLINCER HEAD

CLAMP, UPPER

CAPSCREW, CYL. HD.(SFCRT)IEFF. WITH S/N 3016722

CAPSCREW, CYL. HD{SHCRTIPRIOR TO S/N 3Dl6722
(REQUIRES USE CF ITENV 20)

CAPSCREW, CYL. hHD. (LCNG) EFF. WITH S/N3D17261

CAPSCREW, CYLINDER HEAD (LCNG) EARLY TYPE
{ALSC ATTACHES RCCKER ARM BRACKET)

PLUGy CORE HOLE

WASHER, CYLINDER HEAD CAPSCREW
(USE WITH CAPSCREW 4C25164 4025166)

EYE, LIFTING

HOSE, BREATHER
CLAMP, HOSE UPPER

CLAMP, (LOWER)

CAPSCREW, 3/8 NC X 3/4
LOCKWASHER , 3/8
NUT, 3/8 NC

15



4

Al

HT-52260
REF-4028910, 4028912, 4029004, 4025947
CYLINDER HEAD (FIGURE 2)
PART
ITEM NUMBER QTY DESCRIPTION PACKAGE NO
1 4027598 1 GASKET ASSY.yCYL. HD(INCLe ITEM 1A)...4029572
1A 4027013 6 RING,y FIRE
2 4025182 6 VALVE, EXHAUST (MCDEL 3400)
2 4028643 6 VALVE, EXHAUST {(MODEL 3500)
3 4025179 ‘6 VALVE, INTAKE (MODEL 3400)
3 4029271 6 VALVE, INTAKE (MODEL 3500)
4 4025185 6 INSERT, EXHAUST VALVE SEAT (MODEL 3400)
4 4028642 6 INSERT, EXHAUST VALVESEAT (MODEL 3500)
4 4025585 * INSERT, EXHAUST VALVE SEAT .005 0/S MOL 3400
4 4028773 * INSERT, EXHAUST VALVE SEATYT 005 OrS MDL 3500
5 4025186 * INSERT, INTAKE VALVE SEAT (NOT ORIGINAL
EQUIP. MODEL 3400 REQ. REMACHINING OF CYL. HD
16 CONTINUED



ITEM

10
1
12
13
14

15

15A
16

17
17
18

18

19

20

21
22

23

PART
NUMBER

4028641
4028944

4027772
4255577
4022595

4025242

4343799
4028644
4376497
4025472
4025555
4153776
4025491

4029626

4025946
42539117

4029256
4025164

4029257

4025166

42551017

4025165

4025177
4029252

4253739
0915408
0910287
0910324

REF~-4028910y 4028912, 4029004 (CONTINUED)

Qry

12

12

12

24

10

10

20

20

- =

CYLINDER HEAC (FIGURE 2)

DESCRIPTION : PACKAGE NO

INSERT,» INTAKE ORIG. EQUIP. (MODEL 35CO0)
(USE 4025186 FOR .0C5 OVERSIZE)

HEAD ASSY., MODEL 35CC
INCLUDES 44547419 ANDC PLUGS INDENTED BELOW

HEAD ASSY., CYLINDER MODEL 3400-INCLUDES

ITEMS 445479199 AND PLUGS INDENTED BELOw

PLUG, PIPE, 374 CCUNTERSUNK HEX. SCCK.
GUIDE, INTAKE AND EXHAUST VALVE

SPRING ASSY., INTAKE AND EXHAUST VALVE
(INCL. CAMPER)

RETAINER, VALVE SPRING(USE 6 CNLY FCR3500 ENG)
ROTATGR, INTAKE VALVE(350C ENGINE CNLY)

LOCK, HALF, VALVE SPRING RETAINER

GASKET, CYLINCER HEAL CCVER ceceeesesae4029572
COVER, CYLINDER HEAD '

CAPSCREW, CYLINCER HEAC CCVER

WASHER, COVER CAPSCREh

BRACEs AIR CLEANER - ENGINE 4028881

BRACE, AIR CLEANER - ENGINE 4028884
CLAMP, HCSE UPPER

CAPSCREW, CYL .HD.{SHCRT)EFF. wITH S/N 3D16722
CAPSCREW, CYL. HD.(SHCRT)PRIOR Ta S/N 3Dl61722
CAPSCREWy CYL. HDe (LCNG) EFF. WITH S/N3D17261

CAPSCREW, CYLINCER HEAC (LCNG) (ALSC ATTACHES
ROCKER ARM BRACKET) '

PLUG, CORE HOLE

WASHER, CYLINDER HEAL CAPSCREW
(FOR USE WIFH CAPSCREW 4C25164 4025166)

EYEy LIFTING

HOSE, BREATHER, RUBBER

CLAMP, BREATHER TUBE (LGWER)
CAPSCREW, 3/8 NC X 3/4

LOCKWASHER s 3/8
NUTy 378 NC

17



E-2227

REF-4025157, 4028910, 4028912, 4029004, 4029332
ROCKER ARMS, SHAFT & BRACKETS

PART :
ITEM NUMBER Qry DESCRIPTION PACKAGE NO

NOTE- REFER TO CAMSHAFT FOR ITEMS 1 THRU 4

NOTE- REFER ¥TO CYLINDER BLOCK FOR ITEM 5

6 4025175 1 TUBE, OIL FEED
0912064 2 NUT, COMPRESSION, 3/16 TUBE
0912367 2 SLEEVE, COMPRESSICN, 3/16 TUBE
0910376 1 CONNECTOR, COMP., 3/16 TUBE, 1/8 NPT
7 4025237 1 ELBOW, RESTRICTOR, OIL TUBE
8 4028110 12 RODy PUSH
9 4025187 1 SHAFT, RCCKER ARM
0916271 1 CAPSCREW, 3/8 NC X 1
0910287 1 LOCKWASHER y 3/8
10 4025194 2 WASHER, SPACING
11 4025193 2 WASHER, SPACER (END)
12 4025192 2 PLUG, ROCKER ARM
13 4025176 1 TUBE, OIL DRAIN
0911437 2 NUT, COMPRESSION, 1/4 TUBE
0911435 2 SLEEVE, COMPRESSICN, 1/4 TUBE
0910240 1 ELBOW, COMPRESSION, 1/4 TUBE 1/8 NPT
14 4025188 12 ARM ASSY., ROCKER (INCLUDES ITEM 17)
15 4025189 6 BRACKET, ROCKER ARM
0916275 6 CAPSCREW, 3/8 NC X 3-3/4
0910287 6 LOCKWASHER, 3/8
0913544 6 WASHER, PLAIN 13/32
16 mm—e—e - CAPSCREW (SEE CYLINDER HEAD)
17 4513206 12 SCREW, ALJ.
18 4025191 5 SPRING, SPACER (CENTER)

18




E-2228

ITEM

1

PART
NUMBER

4029062
4022430

4021454
4254864

4022339
0925821

4029000

REF-4028999

CAMSHAFT
Qry DESCRIPT {ON PACKAGE NO
1 GEAR KIT, CAMSHAFT (INCLUCES GEAR 4029001)
WITH INSTRUC TIONS
1 KEY, CAMSHAFT GEAR
1 PLATE, THRUST
1 BCLT, THRUST PLATE
1 WASHER, CAM GEAR RETAINING
1 CAPSCREW, 7/16 NC X 4
1 CAMSHAFT

19



E-2226

REF~4028902

0IL PuMP
_ PART :
ITEM NUMBER QTY DESCRIPTION PACKAGE NO
1 4028052 1 PUMP ASSY., OIL PRESSURE
0916319 1 CAPSCREW, 1/2 NC X 3-1/2
0910287 2 LOCKWASHER , 1/2
0915987 1 CAPSCREW, 1/2 NC X 1-1/2
2 4028887 1 VALVE ASSY., OIL PRESSURE RELIEF
INCLUDES 3, 4 AND 5
L I 1 BODY, VALVE
T 1 PISTCN, VALVE
5 4028888 1 SPRING, VALVE
4359310 1 WASHER
0916001 1 PIN, ROLL, 3/16 X1
6 0928302 1 O-RINGy TUBE, DISCHARGE eececocosoeeeseab029473-8
7 4029877 1 TUBE, OIL PRESSURE DISCHARGE INCL. NUT
0922377 1 NUT, HI-DUTY
8 4027960 1 BRACKET
0915809 2 CAPSCREW, 5/16 NC X 3/4
0Gl162717 2 CAPSCREW, 5/16 NC x 5/8
0904205 4 LOCKWASHER, 5/16
0924817 4 WASHER, PLAIN, 5/1¢

20 CONTINUEC



ITEM

10
11

PART
NUMBER

4027958
0914392
0904205
0910323
4028055

4028070

QTy

NN N

—

REF-4028902 (CCNTINUEC)
gIL pPuMP
DESCRIPTION PACKAGE NO
CLAMP, SLCTION TUBE
CAPSCREW, 5/16 NC X 1
LOCKWASHER, 5/16
NLUT, 5716
TUBE ASSYe.s OIL SUCTICN (INCL. SCREEN ASSY.)

GASKET, SUCTICN TUBEseecsseasasassees4(29473-8

21



E-2124

TTEM

22

PART
NUMBER

4026605
4254864
4027583
0914392
0904205
4028078
4028079

4028053
0917547

OIL PUMP

QTY

REF-~4028902
ASSEMBLY~- 4028052-1

DESCRIPTION

GEARy PUMP DRIVE

BOLT, LOCK, COVER

COVER,

CAPSCREW,

FRONT

LOCKWASHER »

SHAFT & GEAR,

SHAFT & GEAR,

5/16 NC X 1

5/16

DRIVER

DRIVEN

B80DY ASSY., PUMP (INCL.

PINy

COWEL »

378 X 3/4

PINS)

PACKAGE NO




E-2229
N REF-4028508, 4029424, 4029699
OIL PAN
PART .
ITEM NUMBER QryY - DESCRIPTION PACKAGE NO
I
1 4029422 1 PAN, OIL
0916271 7 CAPSCREW, 3/8 NC X 1
0915408 5 CAPSCREW, 3/8 NC X 3/4
0916269 25 CAPSCREW, 3/8 NC X 7/8
0910287 37 LOCKWASHER , 3/6
0920525 2 PLLUG, PIPE, 3/4 NPTF
{OIL DRAIN, SIDE & BOTTOM)
0160150 1 PLUG, MAGNETIC DRAIN (4028508)
_ ALSO REPLACES 4027320
2 4026602 1 GASKET SETy UIL PANeeeossasococnacsnes4029473-8
3 4025992 1 BRACKET, BREATHERHOSE FASTENER
0911115 1 WASHER, PLAIN
4 4029587 1 BRACKET, FUEL FILTER#
: #*FOR ENGINE 4028884 WITH
DISTRIBUTOR TYPE Fo I. PUMP
0916272 1 CAPSCREWs 3/8 NC X 1 1/4

23



E-2154

REF., 4028818, 4028819, 4029318, 4029328
OIL FILTER AND COOLER

. PART v
ITEM NUMBER QTY DESCRIPTION PACKAGE NO
1 4023548 c2 FILTER ENGINE OIL
2 4028876 1 CAPSCREW, 3/4 NC X 1-3/8
0916777 1 . WASHER, COPPER
3 4500231 1 SPRING
& 4507374 1 PLUNGER
5 0923637 2 O-RING, WATER SIDE (COLOR CODE BLUE-WATER)
{ETHYLENE=PROPYLENE) seccsvconceosesad029573-5
6 0928366 2 O-RING, LUBE OIL SIDE ( COLOR CODE YELLOW-OIL)
Q-.‘.Q.IIQ.'.‘...Q.'..0..‘..‘.......»4029573_5
7 4028824 1 HOUSING ASSY., WITH INSERTS ITEMS 15 & 16
0916191 3. CAPSCREW, 7/16 NC X 1-1/2
0904207 3 LOCKWASHER, 7/16
0916324 1 CAPSCREW, 1/2 NC X 6
0904208 1 LOCKWASHER y 1/2
€919134 1 PLLG, PIPE HX. HD. 1/8 NPT
8 4028820 1 GASKET, MOUNTINGy HSGe ASSY.eeossaesa4029573-5
9 4028826 1 COOLER, LUBE CIL
10 4029325 1 TUBE AY. FOR ENGINES 4CZ2B881ly 4028884
c923621 2 0-RING

24 CONTINUEC



1TEM

11

11

12
13

14

15

16

PART
NUMBER

4028827
0916272
0910287
0919225
4028059
0923664
4028821
4028822
0916272
0910287
0921073
4028823
0919230
0904208
4028829

4507673

REF. 4028818,
OIL FILTER ANC COOLER

QrY

Lol S0 R

P

— N g —

NN -

4028819, 4029318, 4025328 (CONTINUED)

DESCRIPTICN PACKAGE NO

ADAPTERy WATER INLET
FOR ENGINES 4028880, 4028883
CAPSCREW, 3/8 NC X 1-1/4 PRIOR TO SN 3D-26001*
LOCKWASHER, 3/8
CAPSCREW, 3/8 NC X 1 3/8 EFF. WITH SN 3D-26001*
TUBEs WATER INLET
FOR ENGINES 4028880, 4C28883
O‘RING’ SEALING'.-oo-ooo¢00004029573‘5

ELBOW, WIR QUTLET

GASKET, ELBOW TC HSGeceeonsoanncaseseaaa(29573-5
CAPSCREW 3/8 NC X 1-104
LOCKWASHER 3/8
PLLGy PIPE, 1 NPT

GASKETy ELBOW TO BLOCKeeeossosoaeseeea’s029573-5
CAPSCREW 172 NC X 1-3/8
LOCKWASHER 1/2

INSERT

INSERT, RELIEF VALVE

*1 3/8 CAPSCREW USED WITH ALUMINUM HSG.

25



E-2759

26 CONT INUED




REF 4028491, 4029113, 4029114, 4029557, 4029558 (CONTINUED)
INTAKE & EXHAUST MANIFOLD AND AIR HEATER
(4029068) (4029069) (4029350) (4035C86)

PART : )
ITEM NUMBER QTY DESCRIPTION PACKAGE NG
1 4025690 1 FLANGE, INTAKt MANIFGLD 1G CLEANER
USET ON 3400 ENGINE
C916271 4 CAPSCREW, 3/6 NC X 1
0910287 4 LOCKWASHER, 3/8
0919840 1 PLUG, PIPE, HEX. HEADs 1/4 NPIF
0920525 1 PLUG, PIPE, HEX. HEADy 3/4 NPTF
4020880 1 PLUGy EXPANSION (AIR HTR CPENING)
2 0239621 1 GASKEV, FLANGE
3 4026579 1 GASKET, INTAKE MANIFCLCaeoesaoosoeaesat029572-7
4 4027708 .1 MANIFCLD, INTAKE (CENTER AIR INLET)(4C2935C)
4 . 4027504 1 MANIFCLD, INTAKE (FRCNT AR INLFT)
. 402088C 1 PLLG, EXPANSION (AIR HIR OPENING)
0919134 1 PLLG, PIPE, 1/6 NPIF
0919224 14 CAPSCREW, 3/8 NC X 1-1/8
0913544 14 WASHER, PLAIN, 13/22
. 0910287 14 LCCKWASHER ,. 3/8
5 4512343 1 GASKETy FEATER ELEMENTasecocsnnasseaebl26572-1
6 451676C 1 ELEMENT, AIR REATER 12 V.
6 4515187 1 ELEMENT, AIR FEATER 24V. (4C29068) {4C29C6S)
7 €240 32 1 CABLE, SWITCH IC AIR FEAYER
8 €240401 1 BRACKET, HEATER SwITCH
0916269 1 . CAPSCREW, 3/8 NC X 7/8
0910287 1 LCCKWASHER, 3/8
9 4513207 1 SWITCk, FEATER, 24 VCLT
(4025C68) (4C2G069)
9 0237134 1 SWITCh, FEATER, 12 VCLT
916284 2 CAPSCREW, 1/4 NC X 1/2
904204 2 LCCKWASHER, 1/4
C91088C 2 NUT, 174 NC
10 4025982 1 WIRE ASSY., STARTER TC SWITCH
11 4446414 1 SWITCH, PUSH BLTTCN
12 4029042 1 FLANGE EXHAUST
(LSEC OGN 340C ENGINE)
0913544 4 WASHER
4255977 4 NUT
13 4025781 1 GASKET, FLGEeeasscascscssscsscenscasaad(29572-7
14 4025720 1 MANIFCLD, EXH. REAR
15 4028795 1 MANIFGLD, EXH. CENTER
0917425 1 PLUGy PIPE 1/4 NPTF
16 4025719 1 MANIFCLD EXHe. FRONT
17 4027014 6 GASKET, EXHe MANIFULC evsesosoancncessd029572-7
18 4513701 ‘ 4 STUDS

CONTINUEL 21



REF 4028491, 4029113, 4029114, 4029557, 4029558 (CONTINUED)
{NTAKE & EXHAUST MANIFOLD AND AIR HEATER
14029068) (4029069) (4C29350) (4035C86)

PART :

ITEM © NUMBER Qry DESCRIPTION PACKAGE NO
19 4371107 12 WASHER

19 4027042 12 CAPSCREW, EXHe FMANIFCLD

NOTE- ITEMS 182, 12813 ARE PECULIAR TO MDL 3400 ENGINE

*QMISSION GROUP 4035086 PROVICES FOR
FACTORY REMOVAL OF AIR HEATER EQUIPMENT

28



E-2609

ITEM

PART

NUMBER

4025720
4027505

4027529

0917425

4027014
4513701
4027042

4371107

REF. 4028930

EXHAUST MANIFOLD

{FRONT MOUNTED TURBOCHARGER)

QrY
i

4

12

12

DESCRIPTION PACKAGE NO
MANIFOLD, EXH. REAR
MANIFOLD, EXH CENTER

MANTFOLD,y EXH FRONT
PLUGy PIPE 1/4 NPT

GASKEI' EXH ”AN[FULD.;-000001000000000004029572
STubS
CAPSCREMW

WASHER

NOTE- OPTIONAL EQUIPMENT GROUP 4029350
: PROVIDES FOR FACTORY REMOVAL
AND APPLICATION OF EXHAUST MANIFOLD
CITED ON PRECEDING PAGE '

29



E-2232

ITEM

30

PART
‘NUMBER

4025376
4028527
0916271
0910287
0919840
0927140
4027975
4029207
4255971
0913544
40251781

4339532

REF 4028928

TURBOCHARGER, FRONT MOUNTED

Qry

[k A g -

N

E

(4027874

DESCRIPTION PACKAGE NO
GASKET....‘..........................4029572*‘7
TUBE ASSY.,» AIR CROSSCVER

CAPSCREW, 3/8 NC X 1

LOCKWASHER y 3/8

PLUGy PIPE, 1/4 PT
CLAMP, HCSE
HOSEy, TUBE TO TURBOCHARGER
TURBUCHARGER KITey (WITH INSTR. SHEET)

NUT, TURBO MOUNTING STUD

WASHER,s PLAIN

GASKETy TURBOcaecaocnsecassesansonsneaatd029572-7

GASKETy CIL DRAINeseecsscccscnencneasaad029572-7

CONTINUED



10
11
12

13

14

15

16

PARY
NUMBER

4028995
0919224
0910287

0922660
4027719
0927476
4028993
4255983

0917807
091781¢

0920280

0920790

4027742
092107¢
0239400
0919224

0244418

4029238
0916284
0904204
0910880

REF 4028928 (CCNTINUED)

TURBOCHARGER, FRCNT MOUNTED

QTy

NN -

et N P e

P — G P

N

(4027874)

DESCRIPTION

STUDS- REFER TC EXHAUST MANIFOLD

TUBE ASSY., TURBO OIL DRAIN
CAPSCREW, 3/8 NC X 1-1/8
LOCKWASHER 3/8

CLAMPs HCSE

HOSEs DRAIN

FITTING, HOSE CONN. 45 CEG.

PACKAGE NO

TUBE ASSY., OIL FEED (INCL. NUTS & SLEEVES)

SLEEVEs TURBG END
SLEEVE, BLOCK END

NUT

ELBOW 90 DEG. (AT TURBC)

ELBOW 90 DEG.(AT CIL GALLERY IN BLCCK)

FLANGEy tXHe CUTLET
CAPSCREW, 3/8 NC X 1-1/4
LOCKNLTy 378 NC
CAPSCREW 3/8 NC X 1-1/8

ELBOR 3 IN. 0OD.
(IN LIEU OF -1TEM 14) (4027874)

CLAMP, TUBE (NCT ILLUSTRATEL)
CAPSCREW, 1/4 NC X 1/2
LCCKWASHER y 1/4
NLis 174 NC

31



. 10
3
&
N 1
E-2233
REF 4028926
TURBOCHARGER, CENTER MOUNTED
{4029350)
PARY
ITEM NUMBER QTY DESCRIPTION PACKAGE NO

1 4029207 1 TURBOCHARGER KIT (WITH INSTR. SHEET)

——————— 4 STUDy MOUNTING (SEE EXH. MFD.)
2 0913544 4 WASHER, PLAIN
3 4255977 4 NUT, STAINLESS, 3/8 NC
4 4025781 1 GASKET, TURBOCHARGER NCUNTINGeseeseea4029572-7
5 4027975 1 HOSE, TUBE TO TURBOCHARGER

0927140 2 CLAMP, HOSE
6 4027714 1 TUBE, AIR CROSS-OVER (USE W/0 AIR COMP.)
6 40271765 1 TUBE, AIR CROSS-OVER (W/AIR C. CUNN.{4029350)

0916269 4 CAPSCREW, 3/8 NC X 7/8

0910287 4 LOCKWASHER, 3/8

32 CONTINUEL



10

1l
12

13

PART
NUMBER

4025376

4339532

4029233

0919224
0910287

4027719
0922660

0927476
4029235
0917810
0917807
4338301
0920280
0920790
4029238
0916284

0904204
0910880

GPe

REF 4028926 (CCNTINUEL)

TURBOCHARGER, CENTER MCUNTED

QrYy

[d e - N -

—— e N

(402935¢C)

DESCRIPTION ' PACKAGE NO

GASKETy AIR CRCSSCVER TUBEeeeeeonasee4029572-7

GASKET, OIL DRAIN LINEseeassaoecnseesad029572-7

TUBE, CIL DRAIN LINE
CAPSCREW, 3/8 NC X 1-1/8
LCCKWASHER, 3/8

HOSE, OIL DRAIN LINE
CLAMP, HOSE

FITTING, HOSE CCNNECTING, 45 DEG.

TUBE ASSY., OIL FEED (INCLUDES NUTS AND
SLEEVES INDENTED BELCH)
NUY, 3/8 TUBE
SLEEVEs 3/8 TUBE (LOWER)
SLEEVE, 3/8 TUBE (UPPER) .
ELBOW, 90 DEG., 3/8 TUBE, L/4 NPI MALE
AT TULRBO
ELBOW, 90 DkG. (AT CYLINDER BLOCK)

CLAMP, TuBE
CAPSCREW, 1/4 NF X 1/2
LOCKWASHER, 174
NUf, 1/4 NF

NOTE- OPTL GP 4029350 ALSO INCLUDES EXHAUST DIFFUSER

AND AIR COMPRESSOR AIR INLET TUBE 4025603..

33



E-2590

TURBOCHARGER ASSEMBLY
4029207

PART
ITEM NUMBER - QTY DESCRIPTION PACKAGE NGO

NOTE- SERVICE TURBOCHARGER KIT FGR PRODUCTION NUMBERS
(4029144) (4029145) (4029146) (4029700)

- 4029207 1 TURBOCHARGER KIT {(INCLUDES BASIC TURBCCHARGER
AND INSTRUCTICNS.)

1 4060950 1 HOUSING KI¥, TURBINE

2 4059990 3 CLAMP

3 4059991 3 LOCKPLATE, TURBINE HGUSING BOLTS

4 4059998 6 BOLY, TURBINE HOUSING

5 4060011 1 SHAFT ANC TURBINE WHEEL

6 4060936 1 RINGy SEALING, TURBINE WHEEL SHAFT

7 4059997 1 SHROUD,y TURBINE HOUSING

34 CONTINUED




ITEM

10

11
12
13
14
15
16
17
18
s
20
21
22
23

24

PART
NUMBER

4060935
4060726

4060940
4053422

4056300
4060939
4059987
4059988
4059984
4060945
0928202
4059992
4060944

4059993

4060949

4060948
4060947

0920787

QTyY

TURBOCHARGER ASSEMBLY (CONTINUED)
40239207

DESCR

IPTIUN PACKAGE NO

BEARING, TURBINE SHAFT

RING,

SNAP, HEARING RETAINING

HOUSING KIT, CENTER (INCLULES PIN)
PIN, SPRING, STAINLESS, 3/32 X 1/4

RING,

SEALINGs» COMPRESSOR HOUSING

BEARING, FTHRUST

SPRINGs THRUST BEARING

COLLAR, THRUST

RING,

SEALING, THRUST COLLAR

BACKPLATE ASSY.

BOLT,

ATTACHING

LOCKPLATE

WHEEL, CCMPRESSOR

NUT,

TURBINE SHAFT

LOCKPLATE

CLAMP

HOUSINGy COMPRESSOR

BOLT,

COMPRESSOR HOUSING

35



E-2234

DIFFUSER, EXHAUST QUTLET
(4025936) (4029350)

PART
ITEM NUMBER QTY DESCRIPTION : PACKAGE NO
1 4338943 1 GASKETy CIFFUSERcccecccccscoscconcaesad029572-7
2 4025922 1 DIFFUSER, EXHAUST
: 0919224 1 CAPSCREW, DIFFUSER, 3/8 NC X 1-1/8
0916272 3 CAPSCREW, DIFFUSER, 3/8 NC X 1-1/4
0239400 4 NUT, LOCK, 3/8 NC
3 4028953 1 RING, DIFFUSER
0918683 4 CAPSCREW, 1/2 NC X 1-1/8
0904208 4 LOCKWASHER, L1/2
0920469 1 SETSCREW, 3/8 NC X 3/4
0912772 1 NUT, JAM, 3/8 NC
4 4025925 1 ELBOW, EXH. OUTLETY

36



E-2235

1TEM

10

il

12

13

PART
NUMBER

4029490

4029488
C919224
0910948

0919227
0910287

4028441
4025068

4029020

——— e o i

4029129

40268871
4025710
4025067
4025528
0919224
- 0910287
0910948
0923684

4025139

Qry

W N e

*

o

N e

1
2

REF 4028907, 4029344

WATER PUNMP

DESCRIPTION ' PACKAGE NO

PUMP ASSY.y, WATER(INCL. ITEMS 4 THRU 7,9610
USED ON ENGINE 4028883 SEE NCTE 1

PUMP ASSY., WATER (INCL. ITEMS 4 THRU 7, 9 &10

USED ON ENGINE 4028880-SEE NOTE 1
CAPSCREW, 3/8 NC X 1-1/8
CPS.y 3/8 NCX2(USE wITH 4029490 ONLY
CAPSCREW, 3/8 NC X 3-1/4
LOCKWASHER , 3/8

SEE FAN ASSY.

PULLEY, WATER PUMP

HUBy PULLEY, FCR PUMP 4029488

HUB, PULLEY, FOR PUMP 4029490

DELETE

SHAFT, BEARING & SLINGER ASSY.,
NOT SERVICED SEPARATELY)ceoeennnessa4023506-5

BODY, WATER PUMP
GASKETy WATER PUMP TC VOLUTEeeesese044029506-5
SEAL ASSYey WATER PUMPueeeeecacreeessd029506-5
IMPELLER ASSYQo.o.....0.-'.oo-.o-ao..4029506“5
VOLUTEs WATER CUTLET

CAPSCREW, 3/8 NC X 1-1/8

LOCKWASHER, 3/8

CAPSCREW, 3/8 NC X 2
O-RINGs 2-1/16 [Decennecennccacaeeasats029506-5

WASHER, TAB

NOTE- 1. REFER TO PACKAGE PARTS FOR PUMP KITS
WHICH INCLUDE MOUNTING GASKETS

NOTE- 2.

PUMP AY 4029488 WAS ALSO USED CN

ENGINE «0zZ8881r PRIUR TO S/h 3018118

37



E-2610

1TEM

10
11

38

PART
NUMBER

4035145

0919224
0918829
0910287

4025068
4025710
4029320
0923971
4029322
0918829
0929996
0923684

4028447

Qry

REF 4029807
WATER PUMP
14029577) (4035164)
DESCRIPTION PACKAGE NO
PUMP ASSY., WATER (AFTER SN 3D26470)
USED ON ENGINES 4028881, 4028884
CAPSCREW, 3/8 NC X 1 1/8
CAPSCREW, 3/8 NC X 3 1/4
LOCKWASHER
BODY~-NOT SERVICED
SHAFT' BEARING AY- 26 60500 6000 A035204
HUB, PULLEY
SEAL AVeceosesosccsascsccsnnsscsssssesas 1035204
FACE AY.' SEALQ......QQ.........-Q.o.oo 4035204
lMPELLER-.--. 8 9090000000 seeBOBSOLIROES 4035204
0-RING, PUMP TO VOLUTE
VOLUTE
CAPSCREW 3/8 NC X 3 1/4
CAPSCREW 3/8 NC X 1 5/8
0~-RING

PULLEY, 1.24:1 DRIVE RATIC
REQUIRED IN BASIC ENGINE

NOTE: PUMP 4035145 ALSO REPLACES 4029317 USED ON ENGINE 4028881
FROM SN 3D18118 THRU SN 3D26470

CONTINUED

.



ITEM

12

PART
NUMBER

4029329

NOTE- 1.
WHI

REF 4029807 (CONTINUEL)
WATER PUMP
{4029577) (4035164)

QTy DESCRIPTION
1 PULLEY, L1:1 DRIVE RATIC (4029577)
THIS PULLEY REQUIRES A
CHANGE IN AL TERNATOR BELT

REFER TO PACKAGE PARTS FOR . PUMP KIT
CH INCLUDES MOUNTING GASKETS

PACKAGE NO

(4035164)

39



E-2611

REF 4
WATER INL
PART
ITEM NUMBER QTY
1 4029772 1
0916191 2
0904207 2
0920416 2
2 4029327 1
1 4029323 1
0914392 6
0904205 6
2 4029324 1

NOTE- 1. PROVIDED OUN ENGIN
AND ON ENGINE 4028884

40

029809, 4029386
ET AND OUTLET PIPES
2 INCH t.D.

DESCRIPTION PACKAGE NO
PIPE, WATER INLET (VIEW A)

CAPSCREW, 7/16 NC X 1 1/2

LOCKWASHER

PLUG, PIPE 1/2 HX. HC.

GASKET.‘....‘ .‘..-.................O.'.4029572

FLANGE-WATER OQUTLETY (VIEW B)
CAPSCREW, 5/16 NC X 1
LOCKWASHER

GASKETeeoeocs avescsscsnsccsescnsoncanaad29572

E 4028881 AFTER S/N 3C1l8117



E-2237 VIEW "A" VIEW "B"
REF 4025110, 4027942, 4029118
WATER INLET AND WATER OQUILET PIPES
PART : :
ITEM NUMBER QTY DESCRIPTION PACKAGE NO
1 4027247 1 PIPE, WATER INLET (VIEW A)
0914847 2 CAPSCREW, 3/8 NC X 1-1/2
0913544 2 WASHER, PLAIN, 13/32
0910287 2 LOCKWASHER y 3/8
0920416 2 PLUG, PIPE, 1/2 HEX HEAC
2 4025106 1 GASKETy INLET PIPEcecsconcaceccseeeeed029572-7
TN
1 4021152 1 FLANGE, WATER- OULTLET (VIEw B)
0916197 2 CAPSCREW, 7/16 NC X 1-1/4
0904207 2 LGCKWASHER , 7/16
0914498 2 WASHER, PLAIN, 7/1¢
2 4025101 1 GASKET, CUTLET FLANGEweocasseosessssad029572-7

NOTE- PROVIDED ON ENGINES 4028880, 4028883, AND ON ENGINE

4028881 PRIOR TO S/N 3D1811%

41



E-2612

REF 4029942
THERMOSTATS AND HOUSING

PART .
ITEM NUMBER QTY DESCRIPTION PACKAGE NO

1 4352409 1 HOSE, BY-PASS

4255093 2 cLAMP
2 4025103 2 THERMCSTAT
3 4025101 l GASKE'............‘.................‘..4029572
4 4035306 1 HOUSING, THERMOSTAT (REPLACES 4029330)

09161917 1 CAPSCREWy 7/16 X 1 1/4

0916868 1 CAPSCREW, 7/16 X 3 1/4

0904207 2 LOCKWASHER

0920416 3 PLUGy PIPE 1/2 HX. HD.

‘ PROVIDED ON ENGINE 4028881 AFTER S/N 3D18117
AND ON ENGINE 4028884

42



E-2236

REF 4029505
THERMOSTAT & HOUSI NG

PART _ N
1TEM . NUMBER QTY DESCRIPT ION . PACKAGE NO
1 4255528 2 CLAMP, HOSE
2 4025594 1 HOSE, BY-PASS
3 4025101 1 GASKET, THERMOSTAT HOUSINGeoeoocoseses4029572-7
4 . 4025103 1 THERMOSTAT
5 4029459 1 HOUSING, THERMOSTAT
0919228 2 CAPSCREW, 1/16 NC X 1-1/8
0904207 2 LOCKWASHERy 7716
0920416 3 PLUG, PIPEs 1/2 HEX. HEAD
0904223 1 PLUG, PIPEy 1/2 CCUNTERSUNK SQ. SOCKET
0920333 1 PLLG, PIPE, 3/8

NOTE~ PROVIDED ON ENGINES 402888C, 4028883
AND ON ENGINE 4028881 PRICR TG SN 3018118

43



£-2613

ITEM

44

PART
NUMBER

4393427
0916197
0904207
0912201
0919134

4029089

4029120

4029586
0916272
0910287
0928947
4029653
4029788

0917807
0917810

4029694
4029875
4035117
4029792
0917807
0917810
0919005

0928915

RE

F 4029850, 4029851, 4035129

COOLANT FILTER, CONDITIONER

QrY

— NN -

—

NN =

NN e [

[

SECOND TYPE-WITH TUBES

DESCRIPTION PACKAGE NO

BASE ASSY., FILTER
CAPSCREW, 7/16 NC X 1-1/4
LOCKWASHER
NuUT
PLUG, PIPE, 1/8

FILTER (CRIGINAL EQUIPMENT, ALL PURPOSE)
(EXCEPT "DOWTHERM" 2C95)

FILTER {CHROMATIC TYPE)
FOR USE WITH "DOWTHERM" 209 ANTI-FREEZE

BRACKET, MOUNTING
CAPSCREW, 3/8 NC X 1-1/2
LOCKWASHER

VALVE ASSY., SHUT-QOFF
TUBE, INLET-ENGINE 4028883

TUBE, INLET-ENGINES 4028880, 4028881 AND
4028884

SLEEVE

NUT, 3/8 TUBE

VALVE ASSY,. SHUT-OFF
TUBE, WATER QUTLET-ENGINE 4028880
TUBE, WATER OUTLET-ENGINE 4028883

TUBE, WATER OUTLET-ENGINES 4028881, 4028884
SLEEVE
NUT, 3/8 TUBE _
ELBOW, IMPERIAL, 3/8 TUBE, 3/8 NPT
EXCEPT ENGINES 4028888, 4028884
ELBOW, IMPERIAL, 3/8 TUBE, 1/2 NPT
ENGINES 4028881—-4028884




E-2118

ITEM

10

PART
NUMBER

4393427
0916197
0904207
0912201
0919134
4029089

4029120

4254756

4255287
0912483

0922967

4029210

4255286

4029586
0916272

0910287

4029088
0917026

0089894

0304271

REF 4029086
FIRST TYPE-FILTER (CONDITICONER) WITH HCSES
~ PRIOR TO S/N 3D2032S

Qry DESCRIPIION . PACKAGE NO
1 BASE ASSY., FILTER.

2 CAPSCREW, 7/16 NC X 1-1/4.

2 LOCKwWASHER,y 7/16

2 NUT, 7/16 NC )

1 PLUG, PIPE, 178 NPT

—

FILTER, wWATER {YEAR RCOUND)

* FILTER, WATER (CHROUMATE) FCR SERVICE WHEN

REQUIRELD.
4 CLAMP, HCSE
1 VALVE, ASSY., SHUT-OFF
1 ADAPTIER, 3/8 X 1/4
1.

ELBOW, 45 DEG.y 1/4 NPT

1  HOSE, INLET, 7 LG.

p—

ELBOWy, 9C DEGes WATER INLET

BRACKET, MOUNTING (ALSC REPLACES 4029C87)

1
2 CAPSCREW, 3/8 NC X 1-1/2
2 LOCKWASHER  3/8
1 HOSE, WATER OUTLET (6-1/2 LGa)
1 NIPPLE, PIPE, 3/8 NPT X 1-1/2
1 VALVE ASSY., SHULI-OFF
1 BUSHING, REDUCER AT THERMCSTAT HSG.

45




E-2253

46 . CONTINUED



10
11
12

PART
NUMBER

4023654
0919224
0910287
0916956
4023720
0921884

4029520

0917807
0917810

4023654
0916274
0910287
0916956
4356598
4023556
0921884
40295117
0917807
0917810

4060747

4060748

4060751
4060752
4060749
4060753

4060754

WATER SEPARATOR
HIGH MOUNT 4028844

LOW MOUNT

Qry

NN N -

NN~

NN - 3*

NN -

{4029377) (4035097}

DESCRIPTION  PACKAGE NO

HIGH MOUNT ADAPTIGCN (4028844)

FILTER ASSY., WATER SEPARATOR
CAPSCREM, 3/8 NC X 1-1/4
LOCKWASHER , 3/8
WASHER
FLBOW, AT FILTER (INCL 1 O-RING)
0-RING

TUBE, TO TRANSFER PuUMP
SLEEVE
NUT

LOW MOUNT ADAPTION (4C29317) (4035097

FILTER ASSY., WATER SEPARATOR
CAPSCREW, 3/8 NC X 2-1/4
LOCKWASHER, 3/8
WASHER
SPACER
CCNNECTOR a FILTER (INCL 1 O-RING)
O-RING

TUBE, TO TRANSFER PUMP

SLEEVE

NUT
FILTER ASSY. CCMPONENTS 4C23645
BOLT, CENTER

WASHER, CENTER BOLT

ELEMENT, SEDIMENTER (NCT SERVICED SEPARATELY)

BODY, SEDIMENTER (NOT SERVICED SEPARATELY)
BODY, AGGLOMERATOR

BASE, (INCL STUD) (NCT SERVICED SEPARATELY)
WASHER, SEALING

PLUG, DRAIN

SEAL, COVER AND BASE

WASHER, CLOSING PLUG

PLUG, CLOSING

COVER, (NOT SERVICED SEPARATELY)

47



E-2256
REF 4029165
FUEL FILTER AND LINES
PART
ITEM "NUMBER QrY DESCRIPTION PACKAGE NO
1 4028945 1 ELEMENT, FUEL FILTER (INCLUDES ITEM 2)
2 0923934 1 O-RINGy FILTER ELEMENT
3 4028802 1 BASE ASSY.s» FUEL FILTER
0920612 1 CAPSCREW 3/8 NF X 1/2
0918801 2 CAPSCREW, 7/16 NC X 5/8
0904207 2 LOCKWASHER, 7/16
0912298 2 WASHER, PLAIN, SAE STD., 7/16
4251361 1 WASHER, COPPER
4 4023721 2 ELBOW, {(INCL. 1EA G-RING)
0921885 2 0-RING
5 4029251 1 TUBE, FILTER TQ INJECTICN PUMP SEE NOTE
0917807 2 SLEEVE, COMPRESSICNA
" 0917810 2 NUT, 3/8
6 4029250 1 TUBEs FILTER TC TRANSFER PUMP
09178017 2 SLEEVE
0917810 2 NUT, 3/8
7 4023720 1 ELBCW, TRANSFER PUMP (INCL. 1EA. O-RING)
0921884 1 O0-RING
8 4023556 1 CONNECTOR, (INCL. 1 EA. O-RING)
0921884 1 O-RING
9 4025626 1 SPACER, BASE

NOYE- ITEM 5 CHANGES WHEN UNIT IS EQUIPPED
WITH SAFETY CONTRULS AND FUEL VALVE

48




E-2260

L0

PART

NUMBER

4029724
0929711

4024235
0916271
0910287
0918266
0910324
0923167

0921884
4024232
4024237

4024215
0921884

4024229
0914081
0904203
0917415

4023720
0921884

4029588

0917807
0917810

0927055
0921884

REF 4029697

FUEL FILTER AND HAND PRIMER
FOR DISTRIBUTOR TYPE F [ PUMP

QtTy

— pu

NN N NN N - w WNNNN -

NN -

- DESCRIPTION

BRACKET, SEE OIL PAN
SPACER
SCREWy FLT. HD. SOCKET

BASE (SINGLE ELEMENT)
CAPSCREW 3/8 NC X 1
LOCKWASHER
WASHER
NUT
PLUG-VENT AND DRAIN

INCLUDES GC-RING
0-RING

FILTER, FUEL
CLAMP (1 TO A UNIT)

ELBOw (INCL. 2 O-RING)
C—-RING ‘

PUMP, HAND PRIMER
CAPSCREW #10-32X1
LOCKWASHER |
NUT

ELBOW, (INCL C-RING)
0~-RING

TUBE
SLEEVE
NUT

ELBOWy INLET (INCL O-RING)
0-RING

PACKAGE NO

49



E-2261

PART

ITEM NUMBER
1 mmmm—ee
2 4060695
3 4050638
4 4048649
5 4050645
6 4060956
7 4050637
8 4053035
9 4053037
10 4059620
11 4053036
12 4050646

50

QTY

HAND PRIMER PUMP ASSEMBLY

4024229

DESCRIPTION

PACKAGE NO

© BODY, PUMP (NOT SERVICED SEPARATELY)

O0-RING

SPRING, VALVE RETAINER

SEAL, VALVE NUT (INNER)

RING, SEAL,s VALVE NUT

NUTy VALVE

VALVE, PRIMER PuMP

SEAL, PISTCN

GUIDE, PLUNER

CAPy GUIDE RETAINER

PLUNGER, PUMP

CLAMP ASSY,

( INCL SCREW & WIRE)




E-2238

REF 4028896, 4028900, 4029102
: FUEL INJECTICN PUMP
EFFECTIVE WITH ENGINE S/N 3019629

PART . .
ITEM - NUMBER Qry DESCRIPTION e PACKAGE NO

1 4029918 1 PUMP ASSY.y (4029977) FUEL INJECTICN, MULTI-
PLUNGER,y (GE) TYPE GCVERNOR,
THROTTLE & STOPLEVERS, HYDRAULIC
RETARD DEVICE, EXTENCED CAMSHAFT
DRIVE AND WITH TORQUE CAPSULE
SMOKE STOP ASSY.
(ENGINE 4028883)

1 4029974 1 PUMP ASSY., (4029973) FUEL INJECTION, MULTI~
PLUNGER, (GE) TYPE GCVERNOCR, -
THROTTLE AND STOPLEVERS, HYDRAULIC
RETARD DEVICE, EXTENCED CAMSHAFT
DRIVE AND WITH SOLEC SMOKE STOP.
(ENGINE 4028880)

| 4029535 1 PUMP ASSY.s (4029107) FUEL INJECTICN, MULTI-
: * PLUNGER, (GE) TYPE GOVERNOR, )
THROTTLE AND STOP LEVERS, HYDRAULIC
RETARD CEVICE, EXTENDED CAMSHAFT
DRIVE AND WITH TORQUE CAPSULE
SMOKE -STOP ASSY.
(ENGINE 4028881)

CAPSCREW, 3/8 NC X 1-1/8

WASHER

COVER~-TACH DRV

WSHR-TACH CVR

0919224
4020145
4371118
4367090

s AR

ALL SERVICE PUMPS ARE FACTORY CALIBRATED.
FUEL PUMP KIT 4029968 MAY BE USED WHERE
REBUILD FACILITIES ARE AVAILAGBLE.

51



E-2238.

- PART
ITEM NUMBER

1 4029536

1 4029534

1 4029535

0919224
4020145
4371118
4367090

REF 4028896, 4028900y 4029102

QTY:

1

e AN

FUEL INJECTICN PUMP
PRIOR TO ENGINE S/N 3D19629

DESCRIPTION PACKAGE NO

PUMP ASSY., (4029103) FUEL INJECTION, MULTI-

PLUNGER, (GE) TYPE GCVERNOR,
THROTYLE & STOPLEVERS, HYDRAULIC
RETARD DEVICE, EXTENCED CAMSHAFT
DRIVE AND WITH TORQUE CAPSULE
SMOKE STOP ASSY.

(ENGINE 4028883)

PUMP ASSY., (4029105) FUEL INJECTION, MULTI-

PLUNGER, {(GE)} TYPE GCVERNGCR,
THROTTLE AND STOPLEVERS, HYDRAULIC
RETARD CEVICE, EXTENDED CAMSHAFT
DRIVE AND WITH SOLID SMOKE STOP.
(ENGINE 4028880}

PUMP ASSY., {4029107) FUEL INJECTION, MULTI-

PLUNGER, (GE) TYPE GCVENICR,
THROTTLE AND STOP LEVERS, HYDRAULLIC
RETARD CEVICE, EXTENCED CAMSHAFT
DRIVE AND WITH TORQUE CAPSULE
SMOKE STOP ASSY.
{ENGINE 4028881)

CAPSCREW, 3/8 NC X 1-1/8

WASHER

CCVER-TACH DRV

WSHR-TACH CVR

NOTE- ALL SERVICE PUMPS ARE FACTCRY CALIBRATED.

FUEL PUMP KIT 4029968 MAY BE USED WHERE REBUILD
FACILITIES ARE AVAILABLE.

52 |

CONTINUEC




REF 4028896, 40283500, 4029102 (CCNTINUED)
FUEL INJECTICN PUMP -

PART
ITEM NUMBER QrTY DESCRIPTION PACKAGE NO
2 4028901 1 TUBE ASSY., OIL SUPPLY, (INCLUDES NUTS AND
SLEEVES INDENTED BELCh)
0917806 2 SLEEVE, 1/4 O.D. TLBE
0917809 2 NUT, 1/4 0.C. TUBE
3 4023883 1 CONNECTOR
4 4023882 1 ADAPTER
0926328 2 WASHER (COPPER)
5 4023557 1 CONNECTOR, TUBE IC ACAPTER (INCLUDES C-RING)
0921881 1 C-RING
6 4023884 1 TUBE ASSY., TC HYDRAULIC. RETARC (INCLUDES NUTS
: AND SLEEVES INDENTED BELCW)
0917806 2 SLEEVE, 1/4 C.C. TUBE
0917809 2 NUT, 1/4 O.D. TUBE
0928564 1 ELBOW (4SDEG.) AT RETARD DEVICE
7 4028716 1 GEAR, PUMP DRIVE
0920660 4 CAPSCREW, 5/16 NC X 1-1/2
4028076 4 WASHER, FLAT
8 4028781 1 GASKET, PUMP O FRONT PLATE..uees... 40295735
9 4061302 1 HYDRAULIC REFARD CEVICE LATE TYPE
REPLACES PART 406103¢
10 4029170 1 LEVER THROTTLE SHAFT
0930907 1 CAPSCREW, #10 NF
0904203 1 LOCKWASHER , #10
11 4029176 1 SPRING, LEVER
12 4029173 1 LEVER
0910335 1 WASHER, PLAINs SAE STD., 5/16
0927791 1 RING, RETAINER
13 4060436 1 LEVER, STOP
14 4060547 1 PUMP, SUPPLY wITH HANC PRINER

NOTE- ITEMS 9 THRU 14 ARE COMPONENTS OF FUEL INJECTICN
PUMP ASSY. REFER TO REPAIR PARTS MANUAL TPL4106

15 4029449 1 TUBE, VENT
0924189 1 ELBOW
4024258 1 FITTING (AT PUMP)
0917809 2 NUT
0917806 -2 SLEEVE
16 4023556 1 CONNECTOR, TRANS. PMP INLET (INCL C-RING)
0921884 1 0-RING '
0917807 1 SLEEVE
091781¢C 1 NUT
17 4029516 1 BRACKET; SUPPCRT
0916271 2 SCREW 3/8 NC X 1
0916197 1 SCREW 7/16 NC X 1-1/4
0910287 2 LOCKWASHER 3/8
1 LOCCKWASHER 7716

0904207

53



E-2240

RtF 4028619, 4029117
INJECTION NOZZLE AND LINES
(MULTI-PLUNGER PUMP)

PART
ITEM iNUMBER Qry DESCRIPTICN PACKAGE NO
1 4028835 1 TUBEy INJECTION (#1 CYL2NCER)
2 4028836 1 TUBE, INJECTION (#2 CYLINDER)
3 4028837 1 TUBE, INJECTION (#3 CYLINDER)
4 4028838 1 TUBE, INJECTIGN (#4 CYLINDER)
5 4028839 1 TUBE, INJECTION (#5 CYLINDER)
6 4028840 1 TUBEy INJECTIGON (#6 CYLINCER)
7 4504409 12 NUTy INJECTION TUBE
4501149 12 SLEEVE, ERMETO,
8 4028871 1 TUBE, DRIP MANIFOLD
0917809 9 NUT, 1/4 0.D. TUBE
0917806 9 SLEEVE, 1/4 0G.D. TUBE
0920242 1 CONNECTOR (BODY)y 1/4 TUBE, 1/4 NPT
0924189 1 _ ELBOW-VENT TUBE CCNN.
3 4029013 6 NOZZLE HCLDER ASSY. (MCDEL 3500) *
9 4023568 6 NOZZLE-HCLDER ASSY. (MCDEL 3400) *
0917135 12 CAPSCREWs 5/16 NC X 1-5/8
0904205 12 LOCKwASHER s S/106

NOTE- = NOT SERVICED SEPARATVELY-SEE DEFAILS

54 g ‘ CONTINUEC




ITEM
10
11
12

13

14

15
16

17

18

PART
NUMBER

4025385
4336532

4029052
0915807
0916279
03904205
0910323

4031159
4029083
0914392
0904205
0910323
4029084
4029253
4029255
0915807
0904205
0910323

4029254

QTY
12

P pt b Pt — NN ~N

L N

NN

N

REF 4028619, 4029L17 (CONTINUEC)
INJECTION NOZZLE AND LINES
(MULTI-PLUNGER PUMP)

DESCRIPTION

SHIELD,
SPACER

CLAMP,

CAPSCRENW,
CAPSCREW,

CUST, NCZZLE HCLDER

RUBBER INJECTICN

INJECT ION TUBE
5/16 NC x 1-1/4
5/16 NC x 1-1/2

LOCKWASHER ,

NUT,

SPACER,

5/16 NC

CLAMP

5/16

TUBE CLAMP

PLATEo CLAMP, INJECTICN TUBE

CAPSCREHW,

LOCKWASHER,

NUT,
SPACER,
PLATE,

PLATE,

CAPSCREW,
LOCKWASHER ,

NUT,

SPACER,

5716 NC

5/16 NC x' 1

5/16

RUBBER CLAMP PLATE

INJECTICN LINE

INJECTICN LINE
5716 NC X 1-1/4

5/16 NC

RUBBER

5716

PACKAGE NO

55



E-2239

REF 4029548, 4029551
FUEL INJECTICN PUMP
(DISTRIBUTOR TYPE)

PART
ITEM NUMBER QTYy DESCRIPTION PACKAGE NO
1 4029552 1 PUMP, FUEL INJ. (150071800 RPM) 3.5~5%
’ REGULATION WITH 12 V, ETR SOLENOID,
(MODEL 3500 ENGINE #4028884)
2 4371718 2 WASHER, PUMP STUD
0910324 2 NUT, 378 NC
0910287 2 LOCKWASHER
3 4048596 1 SEAL, PILOT (PART OF ITEM 1)
4 4025249 1 BUSHINGs ADAPTCR
5 4025250 2 STUD, PUMP TO ADAPTOR
6 . 4026004 1 ADAPTOR ASSY, FUEL PUMP (INCL. ITEMS 4 & 5)
7w 3 STUD, ADAPTOR MOUNTING (SEE FRONT PLATE)
0913544 3 WASHER, PLAIN, 13/32
0910287 3 LOCKWASHER s 3/8
0910123 3 NUT, 3/8 NF
8 4255661 1 O0-RING, ADAPTCReesecscsssscassosassast023573-5
9 4025303 1 GEAR, FUEL PUMP DRIVE

56



E-2241

57

CONTINUED



REF 40295504 4029553 (CONTINUED)
NOZzt & HOLDER & INJECTION TUBES
FOR DISTRIBUTOR TYPE PUMP

PART
ITEM NUMBER QTY DESCRIPTION PACKAGE NO
1 4029479 1 TUBE ASSY., INJECTION (#1 CYLINDER)
2 4029480 1 TUBE ASSY., INJECTION (#2 CYLINDER)
3 4029481 1 TUBF ASSY., INJECTION (#3 CYLINDER)
4 4029482 1 TUBE ASSY., INJECVION (#4 CYLINDER)
5 - 4029483 1 TUBE ASSYe., INJECTION (#5 CYLINDER)
6 4029484 1 TUBE ASSY., HNJECTION (#6 CYLINDER)
4027748 12 WASHER SEALING
4369451 6 SCREW, FU%L LINE CCNNECTGCR
|
7 " 4504409 6 NUT, INJECTION TUBE
4501149 6 SLEEVEs ERMETOs 1/4 00 TUBE
!
8 4028871 1 TUBE+ DRIP MANIFOLD
0917809 10 NuT, 1/4 00 TuBE
0917806 10 SLEEVE, 1/4 CD TUBE
0919800 1 CONNECTORy 1/4 0D TUBE (AT F.I.P.)
0920242 1 CONNECTOR 1/4 CD TUBRE
{RETURN CCNNECTOR TC TANK)
9 402887C 1 TUBEs FUEL RET. (PUMP T0 CRIP MFD)
0921534 1 UNION (TUBE TQ TUuBE)
10 4028860 6 NOZZLE-HCLDER ASSY. (350Q)
NOT SERVICEDs SEE NCZZLE-HCLDER BCETAILS
11 0917135 12 CAPSCREWS 5/16 NC X 1-5/8
0904205 12 LOCKWASHER
12 4025385 . 12 SHIELD, DUSTy NCZZLE EGLDER
13 4029487 2 SPACER, RUBBER INJECTICN TUBE CLAMP
14 4029052 2 BRACKET, INJECTION TUBE CLAMP
0915807 1 CAPSCREMW, 5/16 NC X 1-1/4
0916279 1 CAPSCREW,. 5/16 NC X 1-1/2
0904205 2 LCCKWASHER, 5/16
0910323 1 NLT, 5716 NC
15 4031159 1 SPACER, CLAMP
16 4029084 1 SPACER,y RUBBER CLAMP PLATE
17 4029486 1 BRACKET INJECTION LINE (3,4,548606)
18 4029052 1 BRACKET, INJECTION LINE (3,445,66)
0914392 2 CAPSCREW, 5/16 NC x 1
C9C4205 2 LCCKWASHER 5/16
19 4336532 2 SPACER, RUBBER (LINES 3,4,566)

58



E-2140

NOZZLE-HOLDER ASSEMBLY
4023568 (3100 PSI NOZZLE OPENING PRESSURE)
4028860 {3150 PSI NOZILE OPENING PRESSURE)
4029013 (3850 PSI NOZZLE OPENING PRESSURE)
PART
ITEM NUMBER QrTY DESCRIPTION PACKAGE NO
NOTE~ QUANTITLIES INDICATED ARE FCR CNE (1) ASSY. CNLY
1 4060859 1 HOLDER ASSY., {INCLUBES ITEMS 2 THRU 9 AND 11}
2 4023570 ' 1 SCREWs PRESSURE ADJUSTING
3 4023571 . 1 WASHER, SPRING
4 4511213 1 NUT, LOCK
5 4380652 1 SPRINGy PRESSURE ADJUSTING .
. #
6 4025148 1 ROD, SPINDLE =
7 0930506 1 G-RING, SCREW
8  em—m——- 1 BODY, NOZZLE HCOLDER (CRDER ITEM 1)
9 4025149 2 PINs DOWEL
10 4027882 . 1 NOZZLE ASSY.{ INCLUDES ITEM 12)(4028860)
{.35MM CRIFICE) _
10 4022903 1 NOZZLE ASSY. (INCLUDES ITEM 12) (4023568)
(+32MM CGRIFICE)
10 4029014 1 NOZZLE ASSY. (INCLUDES ITEM 12) (4029013)
_ - {.375MM ORIFICE)
11 . 4025146 1 NUT, NOZZLE RETAINING

12 4025150 1 GASKET, NOZZLE HOLDER TO CYLe HDewoeo4029572-7

59



E-2244
ALTERNATOR AND MOUNTING
LESS REGULATOR AND AMMETER
(40293461 (4029355)
» PART
ITEM NUMBER QTY DESCRIPTION PACKAGE NO
1 4028963 1 ALTERNATGR ASSY., 12 vOLT, 40 AMP (4029355}
DELCC REMY #1100059
1 4027733 1 ‘ ALTERNATOR ASSYey 12 VOLT, 58 AMP.,(4029346)
DELCC REMY #1100063 :
2 4516431 1 BRACE, ADJUSTING
0916275 1 CAPSCREW, 378 NC X 3-3/4
0922465 1 WASHER, PLAIN, 3/8
0910287 1 LOCKWASHER , 3/8
3 0915807 1 CAPSCRENW, 5/16 NC X 1-1/4
0904205 1 LOCKWASHER , 5/16
09217452 1 WASHER, PLAIN, S/16
4 40293178 1 " WASHER, SPACER
5 4028468 1 BELT SET (MATCHED SET OF TWO)
6 4028905 1 PULLEY, TwWO GROOVE
7 0916275 1 CAPSCREW, 3/8 NC X 3-3/4
0910287 1 LOCKWASHER , 3/8 -
8 4029361 1 BRACKET, MOUNTING
" 4029361 1 CAPSCREW, 3/8 NC X 1 3/4
0919225 3 CAPSCREW, 3/8 NC X 1-3/8
0910287 4 LCCKWASHER , 3/8
9 4029053 1 GASKET, MOUNT ING BRACKET ceeveccenseasead029573-5
10 0904224 1 PLUGy PIPEr 3/74 NPTF S

11 4255545 1 CONNECTOR, DELCCYRON

60



E-2245

1TEM

1

Revision 1

PART
NUMBER

4028963
4516431
0912069
0922465
0910287
0915807
0904205
0927452
4353370
4028468
4028905

0916275

0910287

4029368
0919225
0910287
0916273

4029053

REF 4029394

ALTERNATOR AND MOUNTING
WITH REGULATOR AND AMMETER

(4025862)

(4401726 OMISSION)

(4024705) (4024777 OMISSION)

Qry
1

R e o

-

W -

p—

DESCRIPTION PACKAGE NO

ALTERNATOR ASSY., 12 VCLT, 40 AMP.,
DELCO-REMY #1100059

BRACE, ADJUSTING
CAPSCREWs 3/8 NC X 2-1/2
WASHER, PLAIN, 3/8
LOCKWASHER, 3/8
CAPSCREW, 5/16 NC X 1-1/4
LOCKWASHER, 5/16
WASHERy PLAIN, 5/1¢
WASHER, SPACER
BELT SET (MATCHED SET OF Th0)
PULLEY, TWO GRCOVE

CAPSCREW, 3/8 NC X 3-3/4
LOCKWASHER , 3/8 :

BRACKET, MOUNTING
CAPSCREW, 3/86 NC X 1-3/8
LOCKWASHER y 3/8
CAPSCREW, 3/8 NC X 1-3/4

GASKET, NOUNT ING BRACKETceceeooeoaeaad029573-5

CONTINUED . 61.



ITEM
10
11

12

13
14
15

16

17

62

PART
NUMBER

0904224
4255545
0243986
0243981
0918237
0904204
0910880
4255432
4025662
4025661

3048619

3009981
0907059

NOTE- 1.

REF 4029394 (CCGNTINUEL)

ALTERNATOR AND MOUNTING
WITH REGULATOR AND AMMETER

(4025862}

(4024705) (4024777)

Qry

1

NN -~ —

p—

—

(4401726 OMISSION)

DESCRIPTION PACKAGE NGO
PLUGy PIPE,s 3/4 NPITF
CONNECTQR, DELCOUTRON
REGULATOR ASSY., NEG. GRDey LESS MTG. KIT
MOUNTING KIT ' 2
CAPSCREW, 1/4 NC X 1-1/4
LOCKWASHER sy 1/4
NUTy 1/4 NC
CONNECTOR, AT V.R.
WIRE ASSY, REGULATOR TC KEY SWITCH & ANMETER
WIRE ASSY, ALTERNATOR FIELD TO REGULATOR
AMMETER 12 V. 0-60 AMP. (4024705) (4025862)
CMISSICON GROUP 4024777 4401726 PROVIDES FOR FACTORY
REMOVAL

SWITCH, 3 TO 6 LBS. PRESSURE
ELBOW

STANDARD UN ENGINE 4028880 AND

ON ENGINE 4028881 PRIOR TO S/N 3Dl18118

Revision 1



E-2245

ITEM

Revision 1.

PART
NUMBER

4028963

4516431
0912069
0913544
0910287

0915807
0904205
0927589

0927452

4035068
4035071

4028905

0916275
0910287

4029368
0914847
0910287 .

(402586
(4024705

REF 4029811
ALTERNATOR AND MOUN

TING

WITH REGULATOR AND AMMETER

f (4401726 OMISSION (40
(4024777 OMISSION)

QTyY

ot pr Pt

b e

o

'DESCRIPTION

ALTERNATQOR AS
DELCO-REMY #

BRACE, ADJUST
CAPSCREMW,
WASHER
LOCKWASHER

CAPSCREW,y 5/1
LOCKWASHER
WASHER

WASHER, SPACE

BELT SET (402

29577) (4035164}

SYes 12 VOLT, 40 AMP.,
1100059

ING
3/8 NC x 2-1/2

6 NC X 1-1/4

R

9577) (4C35164)

PACKAGE NO

(REQUIRES WATER PUMP PULLEY 4029329)

BELT SET
STD. le24:1

ORIVE RATIC

PULLEY, TwWO GROOVE

CAPSCREW, 3/8
LOCKWASHER

BRACKET, MOUN

CAPSCREW,
LOCKWASHER

CONTINUEL

NC X 3-3/4

TING
3/86 NC x 1 1/2

63



REF 4C29811 (CONTINUED)
ALTERNATOR AND MOUNTING
WITH REGULATOR AND AMMETER
(4025862) (4401726 GMISSION (4029577) (4035164)
(4035305 ALT, REG, & AMMETER OMISSION) (4024705) (4024777 OMISSION)

PART
ITEM NUMBER qQry DESCRIPT{ON PACKAGE NO
9 4029053 1 GASKETy MOUNTING BRACKETeeocoacsencesssd029573
10 0904224 1 PLUG, PIPE, 3/4 NPY
11 4255545 1 CONNECTOR, DELCUTRON
12 0243986 1 REGULATOR ASSY., NEG. GRDe.s LESS MTG. KIT
0243987 1 MOUNTING KIT
0918237 2 CAPSCREW, 1/4 NC X 1—-1/4
0904204 2 LOCKWASHER
0910880 2 NUT
13 4255432 1 CONNECTOR, AT V.R.
14 4025662 2 WIRE ASSY, REGULATOR TGO KEY SWITCH & AMMETER
15 4025661 1 WIRE ASSY, ALTERNATOR FIELC TO REGULATOR
16 3048619 1 AMMETER 12 'V. 0-60 AMP CL23892 (4024705) (4025862)
OMISSION GRUOUP 4024777 4401726 PROVIDES FOR FACTORY
REMCVAL
17 3009981 1 SWITCH, 3 T0 6 LBS., PRESSURE
0907059, 1 ELBOW

ALTERNATOR, REGULATOR & AMMETER OMISSION GROUP 4035305 PROVIDES FOR FACTORY REMOVAL
OF ITEMS 1, 2, 3, 4, 6, 7, & 11 thru 17.

THE ITEMS FURNISHED: ARE:

5 4035071, 1 BELT SET

8 4029368 1 BRACKET, MOUNTING
0914847 4 CAPSCREW, 3/8 NC X 1 1/2
0910287 4 LOCKWASHER

9 4029053 1 GASKET

10 0904224 1 PLUG, PIPE 3/4 NPT

18 0910948 1 CAPSCREW, 3/8 NC X 2
0910287 1 LOCKWASHER

NOTE- STANDARD ON ENGINE 4028884

AND ON ENGINE 4028881 EFF. WITH S/N 3018118

64 ' Revision 1



23
E-2242
OIL FILTER (BY~-PASS TYPE} (4027873)
(OMISSION GROUP 4028241)
THIS FILTER ASSY IS AVAILABLE IN TWO DESIGNS
CHECK WHICH 1S APPLICABLE TO YOUR UNIT AND
ORDER SERVICE PARTS ACCORDINGLY.
PART .
ITEM NUMBER QTY DESCRIPTION lPACKAGE NQ
- 4027739 * FILTER ASSY. TYPE 'A' DESIGN (INCLUDES ITEMS
1 THRU 23) .
("LUBER-FINERW)
1 0082505 1 COVER
2 0630540 1 RING ASSY. (INCLUDES NUT AND BOLT)
3 0082449 1 GASKET
4 0082493 1 HOLD-DOWN ASSY. (INCLUDES ITEMS 5 THRU 10)
5 0082489 3 WASHER
6 0082490 1 SPRING
7 0082487 1 SEAL
8 0082488 1 HANDLE
9 e 1 STUD (NOT SERVICED SEPARATELY)
10 0082491 1 PLUG
11 4059373 1 ELEMENT
12 0076668 1 TUBE ASSY. (INCLUDES NUT)
13 0096816 1 SUPPORT
0911049 2 NUTy» JAM, 5/8 NF
14 0096815 1 RETAINER
L J S —— 1 HOUSING (NOT SERVICED SEPARATELY)
16 0082444 2 BRACKET
17 0082443 2 BAND
0900576 8 CAPSCRENW,; 1/74 NC X 374
0911024 8 NUT, 174 NC

CONTINUED 65



OIL FILTER (BY-PASS TYPE) (4027873) (CCNTINUED)
(OGMISSION GRCOUP 4028241)
THIS FILTER ASSY IS AVAILABLE IN TWO CESIGNS
CHLCK WHICH 1S APPLICABLE 10 YCUR UNIT ANC
ORDER SERVICE PARTS ACCORDINGLY.

ITEM ‘ NEQSER ary DESCRIPTION PACKAGE NO

18 0063891 3 GASKET

19 . 0063890 o VALVE ASSY. (INCLUDES 1 SPRING, 1 RING, 1 CUP.
SERVICEC ONLY AS A UNIT)

20 0080758 1 VALVE ASSY. (INCLUDES 1 SPRING, 1 RING, 1 CUP,
SERVICEDC ONLY AS A UNIT)

21 4060755 1 cock

22 0084897 1 PLUG

23 0084899 1 WASHER

NOTE- OIL FILFER OMISSION GROUP 4028241 PROVIDES FOR
FACTORY REMOVAL FROM ENGINE 4028883

66



E-2243
OIL FILTER (BY-PASS TYPE) (4027873)
(OMISSION GROUP 4028241)
THIS FILTER ASSY IS AVAILABLE IN TWO DESIGNS
CHECK WHICH IS APPLICABLE TO YCOUR UNIT AND
"~ DRDER SERVICE PARTS ACCORDINGLY
PART
ITEM NUMBER Qry DESCRIPTION PACKAGE NO
- 4027739 * FILTER ASSY. TYPE *B¢ CESIGN (INCLUCES
ETEMS 1 THRU 4,11415,21,24 THRU 28)
("FLEETGUARD™)

1 4059813 1 COVER

2 4059814 1 COUPLING ASSY. (INCLUCES HARDWARE.)

3 0926772 1 GASKET

4 " 4059802 1 SUPPORT ASSY. (INCLUDES O-RING.)

11 4059373 1 ELEMENT

15 0 e 1 SHELL

21 4060693 1 - cocK
24 4059817 2 " BRACKET ASSY. (2-PIECEs INCLUDES HARDWARE.)
25 4059810 1 CAGE

26 4059811 1 SPRING
27 4059812 1 DISC
28 4253555 1 ~ RING

NOTE~- OIL FH_fER OMISSION GROUP 4028241 PROVIDES FOR
FACTORY REMOVAL FROM ENGINE 4028883

67



E-2246

68

PARTY
NUMBER

4354481
4025470
0914876
0904209
4027579
4028068
402547C
0914876
0904209

4027579

QTY

STARTER,y (CRANKING MOTOR)
(4027621) (4028240}

DESCRIPTION PACKAGE NO

SYARTER, (CRANKING MCTCR) (4027621)
12 vOLT, D.R. 1114098 SERVICES #1114055

ADAPTCR
CAPSCREW 5/8 NC X 2-1/2
LOCKWASHER, 5/8

CABLE, GROUND

STARTER (CRANKING MOTCR) (4028240)
12 VCLT (POSITORQUE) D.R. 1114165

ADAPTCR
CAPSCREW 5/8 NC X 2-1/2
LOCKWASHER 5/8

CABLE, GROUND




E-2247

AIR COMPRESSOR (AS USED ON ENG 4028883)
(4029347) (4029350) (4029351)

PART
ITEM NUMBER QTY . DESCRIPTION PACKAGE NO
1 4358580 ' 1 COMPRESSCR AIR (12 Cu. FT. (4029351)
(4025983) LESS GOVERNQR
1 4358577 1 COMPRESSCRy AIR (7-1/4 CU. FT.)(4029347)
(4025601) LESS GOVERNCR
0916255 4 CAPSCREW, 7/16 NC Xx 1-3/4
0904207 4 LCCKWASHER, T/16
0912201 4 NuT, 7716 NC
2 4040305 1 GASKET, BASE
3 4025979 1 BRACKET, AIR CCMPRESSCR
0916197 6 CAPSCREW, 7/16 NC X 1-1/8
0904207 6 LOCKWASHER,y 7/16
4 4025622 1 GASKET, COMPRESSOR BRACKETeveoaoesasaad029573-5
5 4029380 1 BELT, CCMPRESSOR DRIVE
6 4029376 1 PULLEY, STATICONARY HALF
1 4025653 1 PULLEY, ADJUSTABLE HALF
0914383 3 SETSCREW, 3/8 NC X 1/2
8 4389823 1 GOVERNOR ASSY., (12 Cu. FT.) 105/125 PSI
{4029351)
8 4056278 1 GOVERNOR ASSY. (7-1/4 CU. FT.) 90/105 PSI
(4029347)
4055341 2 CAPSCREW
0904205 2 LOCKWASHER, 5/16
11 4040345 1 GASKET, GOVERNOR
12 0921727 1 ADAPTCR, COMP. WATER INLET 3/8 DRY SEAL
13 . 4704244 1 HOSEs WATER OUTLET
0925053 1 FITTING, AT ENGINE WATER INLET PIPE

CONTINUED 69



LTEM

14

15

15

16

16

17

18

19

20

21

22

23

24

24

25

70

PARY
NUMBER

4254156
4255286
0927198
4372378
0928602
0913257
0904271
4371891

4255286
0904271

4029247
0917809
0917806
0919040
4716090
4025634
4040341

4338174

0916280

0917330
4650229
0922660
4027909

4025603

0913230

AIR COMPRESSOR
(40293417)

QTY

4

(AS USED ON ENG 4028883) (CONTINUED)
1{4029350) (4029351)

DESCRIPTICN PACKAGE NO
CLAMP, HCSE

ELBOW, WATER INLET ANC QUTLET (4029347)
ELBOW, 9C DEG., WATER INLET (4029351)

HOSE, WATER INLET AS USED W/FIRST TYPE
WATER FILTER PRICR TC 3D21088

NIPPLEs 378 X 1

TEE, 3/8

BUSHING, REDUCING, 1/2 X 3/8

HOSEy WATER INLET (EFF WITH SN 3021088
FOR USE WITH SECOND TYPE WATER FILTER
ELBOW
BUSHINGy RELUCER, 1/2 X 3/8

TUBE ASSy. OIL FEED
(INCLUDES NUTS AND SLEEVE INDENTED BELOW)
NUT, IMPERIAL, 1/4 TUBE
SLEEVE, IMPERIAL, 1/4 TUBE
ELBOW, 90 DEG.s 1/4 TUBE, 1/8 NPT MALE

CLAMP, OIL LINE (AT TIMINC GEAR COVER)

CLIPy QIL LINE (AT WATER INLET PIPE)

‘GASKET, AIR INLET ADAPTER

ELBOW, AIR INLET
CAPSCREW, 5/16 NC X 2
WASHER, PLAIN, 11/32 1.D. (COPPER)
HOSE, AIR INLET
CLAMP, AIR INLET HOSE
TUBE, CCMPRESSOR AIR INLET.

TUBE, CCMPRESSOR AIR INLET.
(USED WHEN OPTL. GP. 4029350 1S SPECIFIED)

NIPPLEs HOSE TO CROSSCVER PIPE



ITEM

PARTY

NUMBER -

4029572
4026579
4027014
4025101
4027024
4025106
4025101
4027598
4025472
4025150
4025376
4025385
402517181
4339532
0928049
4255983
4512343
4338943
4029324
4029327

4029573
0923664
4025019
4025021
4027752
4027751
4026548
4026549
4025097
4020879
4025106
4025120
4025343
4025361
4025622
0923971
4029299
4028820
4028822
4028823
4028997
4028063
4028064
4028074
4029053

4025632

4028781
0923637
0923621
0923934
0923822
4026887
0923817
4255661
0923684
4056517
4025017
4349984
4029291

4027570
0923814
0923576

GASKET KITS & PACKAGED PARTS

Qry

ot e o e et st et e et Pt gt s et NI DN e PN et N P b e P et et s e et e ot N\ et e e s et e et BN e N 3

e N O e N P O e e e e e g ON e

DESCRIPTION

GASKET KIT,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,

GASKET,
GASKET,
GASKET,

cyL

PACKAGE NO

INDER HEAD (TOP DOKN)

INTAKE MANIFQOLC

EXHAUST MANIFCLO
THERMOSTAT HOUSINGy LCWER
THERMOSTAT HOUSINGs UPPER
WATER INLET PIPE

WATER OUTLET PIPE

GASKET ASSY., CYLINDER HEAD

Cyil

NDER HEAD CGCVER

INJECTIGN NCZZLE

ALR

CUTLET ELBOW

DUST SCHIELE, INJECTVICN NOZILE

GASKET,
GASKET,
O=-RING,
SLEEVE,
GASKET,
GASKET,
GASKET,

GASKET KIT,
O0-RINC,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
0-RING,
C-RING,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
O-RING,
GASKET,
GASKET,
GASKET,

TURE
olt

C VOUNTING
DRAIN TUBE

NOZZLE BCLY

CItL
AIR
DLFF

FEED LINE
HTR. ELE.
USER

CUTLET FLGE.
GASKET, INLET PIPE

INTERMEDIATE (3500) ANC (3400)

(U RS

COCLER

COVER PLATE
COVER PLATE
FRCNT PLATE
FRCNT COVER
INSPECTION PLATE
COVER PLATE
REAR PLATE
REAR PLATE
INLET PlPE

ore
COVE
oItL

FILTER
R
COCLER

COMPRESSOR BRACKET

H.P.
HSG.
FILY
CLR.

TO VCLUTE
INSP. CCVER
ER TO CCCLER
HSG. TC ELBOW

GASKET, CLR. ELB. TC BLCCK
BONNET )
COCLER UPPER
COOLER LOWER
COCLER FLGE.
ALTERNATOR BRKT.

GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
O0-RING,
O-RING,
O0~RING,
O0-RING,
GASKET,
O-RING,
O-RING,
C-RING,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
C—RINCG,
C-RING,

CONTINUEL

(AR
Foale
cItL

COOLER
P. TO PLATE
COCLER

FILTER VO CLR.

HIR.
WA TE
WATE

METER CRIVE
R PUMP
R PUMP

CRIVE HOUSING

ADAPTOR F.l.P. TC FRONT PLATE
VOLUTE

WATER FILTER

WiR.
cIL

L.C.
HOULR

INLETV FAC
COCLER

FILTER TG BRKT.

MTR. +SG.

COCLER TO BLCCK

HR o

METER FSG.

71



ITEM

12

PART
NUMBER

0923649
0928366

4029473
4026602
0923934
402807¢C

0928302

4029506
4254608
4025710
4025067
0923822
4026887

4029284

40288179
4025015
4028875
4026505
4254608
4028023
4028036

4029423

4028879
4025015
40288175
4026505
4254608
4029137

4028036

4028036

4060745
4052540
4369432
4048596
4048604
4369444
4050417
4369452
4369595
436959%
492U LU
4369878
4369878
4369878
4369878
4369878
4048630
4369599
4369599
4054589
406117C
4054585

4051365

P PO e et P et s et e e N B N P ke e N R NN 3

GASKET KITS & PACKAGED PARTS (CCNTINUED)

Qry

NN

LSRN

4 e N N e e 3 el el ol o 4

gt DN e ) e e

— e e g

DESCRIPTION

FLANGE TO COOLER
O-RINGy FILTER 7O CCCLER

GASKET KITy QIL PAN

GASKET, COIL PAN

O-RINGy OIL PUMP TLBES
GASKET, OIL PUMP SUCTICN
O-RINGy QIL PUMP TUBES

REPAIR KITs WATER PUMP

BEARING AND SHAFT ASSY.
RINGy SNAP

SEAL ASSY.

IMPELLER ASSY.

O-RINGs WATER PUMP TO VCLUTE
GASKET

SLEEVE, CYLINDER
O-RING

0-RING

PINs PISTON
RETAINER, PISTON PIN
PISTON

RING SET, PISTON

SLEEVEs CYLINDER
O-RING

0-RING

PINy, PISTON
RETAINER, PISTON PIN
PISTON

RING SET, PISTON

RING SET, PISTON (F/1 PISTCN}

RINGy TOP

RING, SECOND
RINGs THIRD

RING, OIL CONTROL

GASKET KIT, ROUOSA PUMP

SEAL, DRIVE SHAFT

WASHER, TORQUE SCREW HCLE PLUG
SEALy PILOT TUBE

GASKET, TIMING LINE CCVER
SEAL, HEAD

SEAL» TRANSFER PUNP

WASHER, CAM LOCATING SCREMW
SEAL, END PLATE SLEEVE

SEAL, HEAD LOCATING SCREW
SEAL, PIVOT SHAFT

SEAL,s TORQUE SCREM

SEAL, SHUT-OFF SHAFT

SEALy THROTTLE SHAFT

SEAL, GUIDE STUD

SEAL, ADVANCE ADJUSTING SCREW
GASKET, CONTROL CGVER

SEALy FILVER CAP

RING, DRIVE SHAFT

SEALs ADVANCE PIiSTCN HCLE PLUG
SEAL, ADVANCE PISTCN HCLE PLUG
SEAL, ADVANCE SCREW HCLE PLUG
SEAL, LOW IDLE SCREW

CONTINUEL

PACKAGE NC

SLEEVE KIT (INCL. PISTCN) (FOR 1 CYLINDER)
3500 ENGINE

SLEEVE KIT (INCL. PISTCN) (FOR 1 CYLINDER)
3400 ENGINE



ITEM

10

11

12

13

PART
NUMBER

4048650
4059575
4053375
40533175
4055962
4059134
4059238
4027748
4055966
4056350
4048649
4059258
4050914

4061333

4060388
4060423
4060447
4060462
4060482
4060493
4061312
4060546
4061321
4060559
4060611
4060567
40605178
4023742
4060556
4060392
4061301
4061303
4061306
4060488

4029401
4029319
402571¢C
402932¢C
09233971
4029321

4035204
4029319
4025710
4029320
4035147
09233171

4035000
4029488
4025106
40268817
0923684
0923664

4035002
4029490
4025106
4026887
0923684
0923664

-~

GASKET KITS & PACKAGED PARTS

QTY

o et S e ) Pt e et s et g

#*

B s e s gt et s DN e e = NN R b e NN

Pt et et s S Pt et et e g 3

N e s gt e G

N e e g o g

DESCRIPTICN

WASHER, GUIDE STUC

(CCNTINUED)

RINGs FLEXIBLE RETAINING
WASHER,THROTTLE SHAFT SEAL
WASHER, SHUT-OFF SFAFT SEAL

SEAL, ELEMENT

SEALy REGULATING FPISTCN
SEALs ADVANCE PISTCN RING

WASHER, FUEL LINE

PLLGy END PLATE PIFE (NYLON)
PLUGy END PLATE PIPE (AYLON)

SEAL, HEAD LCCATINC

SCREW

SEALs HEAD BYPASS KCLE PLUG

SEALsy HEAD LCCATING

GASKET KiT, SIMNS PUNP
REPLACES 4060746
SEAL, OIL

SCREMW

PACKAGE NC

WASHER, BRICGE PLATE LCCATING SCREW

WASHER, SHUT-OFF Sk
SHROULC, EXCESS FUEL
GASKET, GOVERNCR CC
WASHER, PLLG

WASHER, DI SCHARGE F

AFT
SHAFT
VER

ITVING

C-RINGy INSPECTION COVER

GASKET, SUPPLY PUNP
O-RINCy FULCRUM PIN
O-RINGCe DELIVERY vA

LVE

U-RINGy SCREW CONTRCL/SFLTCFF SHAFT

O-RING, SHLI-OFF S}
WASHER, FELY, SRS L
WASHER, PLULG
WASHER, PIVCY PIN
WASHER, HYC RETARC
O0-RING, COVER FYD R
GASKET, PLVCT AY
WASHER, SEALING

REPAIR KiT, FCR WATER
BEARING & SKHAFT AY
SEAL AY
FACE AY., SEAL
0~-RING -

IMPELLER

REPAIR KIT, FCR WATER
BEARING & SHAFT AY
SEAL AY
FACE AY., SEAL
IMPELLER
O0-RING

WATER PUNMP KT
PUMP, WATER
GASKET
GASKET
O0-RING
O0-RING

WATER. PUMP KIT
PUMP, WATER
GASKETY
GASKET
O-RING
O-RING

CONTINUED

AFT
EVER

CEVICE

ETARC DEVICE

PLNP 4029317

PUMF 4035145

73



GASKET KITS & PACKAGED PARTS CONTINUED)

PART »
ITEM NUMBER QTY. DESCRIPTION PACKAGE NO.
14 4035005 * WATER PUMP KIT
4025106 1 GASKET
4016887 1 GASKET
0923684 1 0-RING
0923664 2 0-RING
15 4035203 * WATER PUMP KIT
4035145 1 PUMP, WATER
4025106 1 GASKET
4026887 1 GASKET
0923684 1 0-RING
0923664 2 0-RING

NOTE: METHOD OF SUPPLY CHANGES
PISTONS, CYLINDER SLEEVES, SLOW-MOVING PISTON AND SLEEVE KITS

In addition to piston and sleeve kits, it has also been customary to supply their component
pistons and cylinder sleeves as individual items. Reworking of our inventory is in process
that will change the method of component supply to:

e . A piston kit which ihcludes one (1) each piston, piston pin, piston ring set, two
(2) piston pin retainers and necessary instruction sheets.

A sleeve kit which includes one (1) cylinder sleeve and the necessary sleeve packing
rings and instruction sheets.

Individual pistons and sleeves as such will be superseded by their respective kits as stock
rework occurs. In the interim please continue to order individual component pistons and sleeves
as in the past. Commence ordering the new kits as you are made aware of supersessions through
MNI supplements or order change by the Central Parts Operation. WWe will continue to supply on
a piece part basis piston pins, piston ring sets, piston pin retainers and cylinder sleeve
o-rings.

- Also, where sales movement justifies, the combination piston and sleeve kit is still available.
Slow-moving piston and sleeve kits will be superseded through MNI supplement by the appropriate
piston kit and sleeve kit.

This new concept provides a number of benefits, some of which are:
Less Order Picking Time
Inventory Flexibility

Customer Convenience

74 CONTINUED



ITEM

16
17
18
19
20

21

22

23

24

25

26

27

28

29

PART

NUMBER

4061451
4025030

4061452
4025253

4061453
4025254

4061454

4025255°

4061455
4025257

4061456
4028020
4025007
4028021
4025009

4061457
4028040
4025267
4028045
4025271

4061458
4028041
4025268
4028046
4025218

4061459
4028043
402527¢C
4028048
402528C

40614417
4025C1¢C
4025011

4251746

4061448
4025263
4025260
4251746

4061449
4025264
4025261
4251746

406145C
4025265
4025262

4251746

4035001
4029489
4026881
4025106
0923684
0923664

GASKET KITS & PACKAGE PARTS (CONTINUED)

SN 3 SN 2NN R SN R NV [ASISICLRE N 2 NN VT R NNV B

N Pt pms s pm 3

DESCRIPTION

BEARING KIiT, CONN
BEARING

BEARING KIT, CONN
BEARINGy .002

BEARING KIT, CONN
BEARINGs 010

BEARING KIT, CCNN
BEARINGy .020

BEARING KIT, CCNN
BEARING, . 040

BEARING KIT, MAIN,
BEARING, FRT &

BEARING, CENTER & REAR UPPER,
BEARINGy CENTER & REAR LUOWER,

BEARING KIT, MAIN,

ROC,

ROD,

RQO,

RO,

RQOC

STo.

.002

.010

«020

«040

STC.-
INTERMECIATE UPPER, STD
BEARINGy FRT & INTERMEDIATE LOWER, STD

.Q01C
BEARING, FRT & INTERMEC UPPER,

BEARING, FRT & INTERMED.

BEARINGy CENTER & REAR UPPER,
BEARING, CENTER & REAR LCWER

BEARING KITy MAIN,

.20

BEARING, FRT & INTVERMEC.
BEARING, FRCNT & INTERMED. LOWER, .020

BEARING, CENTER & REAR UPPER,
BEARINGy CENTER & REAR LCWER,

BEARING KIT, MAIN,

«C4aC

BEARING, FRT & INTERMEC.
BEARING, FRT & INTERMEL.

BEARINGy, CENTER & REAR UPPER,
BEARING, CENTER & REAR LOWER,

THRUST FLANGE KIT, CTR MAIN, STD
FLANGEs THRUST UPPER,
FLANGE, THRUST LOWER,

PIN, GRCOVE

THRUST FLANGE KIT,
- FLANCE, THRLST UPFPER,
FLANGE, THRUST LOWER,

PINy GROOVE

THRUST FLANGE KIT, CTR MAIN, .C1C
FLANGE, THRULST UPPER,
FLANGE, THRUST LCWER,

PIN, GROOVE

THRUST FLANGE KIT,

PINs GROGVE

WATER PUMP KIT
WATER PUMP
GASKEL
GASKET

0 RING
0 RING

CONTINUEL

CTR MAIN,
.CCS
«CC5

CTR NMAIN,
FLANGE, THRULST UPFER,
FLANGE, THRUST LOWER,

STC
sS1C

.C10
.C10

«C15
.Cl15

PACKAGE NO

STD
STD

«010

.010

.010
v.010

.020

.020
.020

.040
«040

. 04C
.C4C

15






PART
NO

o e e

0063890
0063891
0076668

0080758
0082443
0082444
0082449
0082487
0082488
0082489
0082490
0082491

0082493
0082505
0084897
0084859
0089894
0096815
CCS681é
0237134
0239400

0239400
0239621
024C401
0240432
0243986
0243986
0243987
€243987
0244418

0630540
0658348
0658348
0900576
C901469
€9C4203
€904203
C3C4204
C3C42C4

0904204
0304204
0904204
09042C4
C304205
09C42C5
0904205
€904205
€3C42C5

PAGE
NO

32
23
72
72
12
72
66
66
65

66
65
65
65
65
65
65
65
65

PART
NO

0904205
0904205
0904205
0904205
0904205
0904205
0904205
0904205
0904205

0904205
0904207
0904207
0904207
0904207
0904207
0804207
0804207
0904207

0904207
09C4207
CSC42C7
0504208
0904208
0904208
Cs04208
0804209
09042C9

0904223
0904224
0904224
08C4224
0804271
0904271
0904271
0905845
0905845

0805845

0905845

€SC7059
0s1c123
0810240
os1c287
0s10287
091c287
0910287

0910287
051C287
0s1c287

-091c281

091Cc287
091Cc287
0s1caev
0s1Cc287
061C287

PAGE
NO

NUMERICAL INDEX

PART PAGE

NO NO
0910287 25
0910287 27
0910287 21
09102817 27
0910287 30
0910287 31
0910287 32
0910287 33
€310287 37
€910287 37
€910287 38
0910287 41
c910287 44
910287 45
€910287 46
€s102817 46
€910287 49
€9102817 53
cs1c287 56
€910287 60
(910287 60
(91C287 60
c91c287 61
c910287 61
(910287 61
cs1c281 63
c9l0287 63
c91c287 64
€91C¢323 21
€910323 55
€910323 £5
(91C323 55
c91¢c323 58
C91C324 15
CS1C 324 17
€3910324 49
€91C324 56
€91C¢335 53
(910376 18
CS1CE8C 21
€91088¢C 31
€91Cc88¢C 33
cs1cesc 62
c91c8scC 64
C910948 37
910948 37
C911024 €5
(911C4S €5
C9ll1l1ls 23
€G11435 18
(911437 18
€912C64 18
€912C65 11
(912C66S 61

(CONTINUELD)Y

PART
NO

0912068
09122C1
09122C1
09122C1
0912298
0912367
0912415
0912415
0912483

0912712
091322¢C
09132517
0913544
C913544
0913544
0513544
0S13544
0613544

0913544
0913544
0913544

0613544

CSl4CEL
05143¢€2
0914352
0G14362
09141352

0G1436¢2
0514362
0514458
0S14€47
0914847
CS148i¢€
0G1481¢€
CS15343
C3154CE

CGl54(CE
09154CE
09154C8
CG158C7
05158C7
09156(C7
c9158(C7
C5158C7
05158C7

0915&CS
0915%¢€7
0916CC1
0916CCS
0816161
C916161
05161617
09161917
09161517

PAGE
NO

63
44
45
69
48
18

2

2
45

36
70
170

PART
NG

091¢€197
0916197
0G1é197
0916255
0916269
0916269
0916269
0916269
€C91€271

0916271
€91€271
c9lea7l
0916271
c9l6271
c91€271
0516271
€91€271
CS1€271

€91e272
Cs1€2172
CGl1ée212
C9l€272
Cs1¢€2712
C91¢€27z
Csie272
€51€273
€s1¢e273

CS1¢€2174
CG1€2175
CG1€6218
C91€£275
CS1€21%

-C91€217¢

C91€211
C81627S
CS1€275

£91€28¢C

Co1€284
C51€284
C91¢€284
€S1€311
C91¢€3169
CS51€324
€s1¢£383
C3le7?1

Cg1¢€868
CS1€S55¢
C91€95¢
C3117026
C9117135
Cs17135
€s$1733C
C917415
CS17425

PAGE
NO



PART
NO

0917425
0917536
C917542
0917547
0917806
C9117806
0917806
0917806
c917806

0917806
cs178¢C7?
€917807
€917807
c9178C7
09178C7
€s917807
cs178cCc7
€9178C7

09178C7
cslr8c7?
09178C9
€917809
€91780S
0917809
€C9178C9
c9178cC9
c917810

09117810
€91781¢C
c9117810
0917810
0917810
cg117810
0917810
c9l1781¢
c917810

0918237
09182317
0918266
€918297
€918683
0918801
918829
c918829
€918851

c918851
0915005
0919015
€91904C
C919134
C919134
C919134
C919134
C919134

PAGE
NO

PART
NO

0919224
0919224
0919224
0919224
0919224
0919224
0915224
0919224

0919224

0819224
0919224
0519224
0315225
€919225

0916225 .

0s19227
0619228
Cs15230

€9198Q0
0S19840
$319840
0516840
0G62C242
CS2C242
0s2C280Q
092Cc280
0920333

0G2C416
0920416
0920416
0G2C416
0920469
0520525
062€525
092C525
062C€539

092C612
0820660
0s2cte?
0520790
092C730
0921023
0921073
0921076
0921534

0921539
021727
0521881
0921884
0921884
0921884
0521884
0921884
cs21884

PAGE
NG

NUMERICAL INDEX

(CCNTINUEL)

PART PAGE

NO NO
€921884 49
0921884 49
€921884 53
€92188S 48
€922377 20
€922465 60
(922465 61
€92266C 31
922660 33
€92266¢C 70
€9229617 45
€923167 49
€923576 71
€923621 24
€923621 71
€$23637 24
923637 71
(923649 72
€923664 25
923664 71
(923664 73
(923664 73
€923664 74
(923664 74
923664 16
0923684 37
923684 38
923684 71
0923684 73
(923684 73
€923684 74
(923684 74
€923684 16
923692 3
€923814 71
0923817 71
€923822 71
923822 72
€923934 48
€923934 71
€923934 72
(923971 38
€923971 1
€923971 73
0923971 13
c924185 53
€924189 54
0924694 9
€924811 20
€925053 69
€925821 19
€925964 15
cg26328 53
€926772 67

(CONTINUELD)

PART
NC

0927CS55
092714C
0927140
0927168
0927452
06927452
0927416
08274176
09275¢€¢6

0827151
0928C4S
09282(C2
09283C2
09282(2
08283¢¢
05283¢¢
09285¢4
09285s9

0928¢6(2
0928615
0928541
092966¢
05308C¢
09306C17
4C201C2
4C20145
4020145

4020€17sS
4020879
4G208¢EC
4C20€E€C
4021152
4021454
4C211711
4C22126S
4C22328

4C€2242C
4C2256¢
4022585
4C225(C3
4023548
4C23556
4C23¢£¢%¢
4C0235¢%¢
40235¢1

4C235¢E
402351C
4623511
4C23¢6¢%4
4C23¢€%4
4C23172C
4C2317:2C
40237:C
4023721

PAGE
NO

PARY
NG

4023742
4023882
40238813
4C23884
4024215
4024225
4024232
4C24235

4C24237.

4C24258
4C25C01
4C250C7
4C250068
4C25CCS
4C25C1C
4C2501¢C
4C28C11
4C25C11

4C25015
4250185
4C25015
4€25017
4C25C19$
4025021
4C25C21
425021
4C25025

4025GC3C
4025C3C
4025031
4C25041
4€25062
4025061
425067
4025068
4025068

4025077
4C25082
4025097
4C250917
4€25101
4C251C1
4€25101
4C25101
4C25101

4C25103
4C251¢C3
4025106
4025106
4C251G¢
4C2510¢
4C25106
4C251C¢
4C2510¢

PAGE
NG

73
53
53
53
49
49
49
49
43

53
3
15
3
15
3
15
3
5



PART
NG

4025106 .

4025115
4025120
4025139
4025146

4025148

4025149
4025150
4C25150

4025164
4025164
4025165
4025165
4025166
4025166
4025175
4025176
4025177

4025177
40251719
4025182
4025185
4025186
4025186
4025187
4025188
4025189

4025191
4025192
4025193
4025194
4025237
4025238
4025242

4025242

4025247

4C25249
4025250

4025253

4025253
4625254
4025254
4025255
4025255
4025257

4025257
4025258

4025259

4025260
4025260
4025261
4025261
4025262
4025262

PAGE
NG

75 -

6
71
37
59
59
59
59
71

PART
NO

4025263
4025263
4C25264
4025264
4025265
4025265

- 40252617

4C25267
4C25268

4025268
40252170
4€25270
4025217
4025217
4€252178
4C25218
4C25280
4025280

4C25298

4025299
4C25300
4C25301
4C25303
4C25343
4C25343
4C25367
4C25376

4025376
4C253176
4C25385
4025385
4025385
4C254217
4025461
4C25470
40254170

4C254172
4C254172
4C€25472
4025491
4025491
4025528
4025555
4025585
4025594

4C25603
4C25622
4C25622
4025626
4C25632
4025634
4625653
4025661
4C25661

PAGE
NG

NUMERICAL INDEX

(CCNTINUELD)

PART PAGE

NC NG
4025662 62
4025662 64
402569¢ 27
402571C 37
40251710 38
4025710 72
402571C 73
4025710 73
4025719 27
4025726 27
4025720 29
4025781 217
4025781 30
4025781 22
4025781 71
4025922 36
4025925 36
4025979 69
4025946 17
4025982 217
4025992 23
4026C04 56
4026062 12
4026382 2
402646C 11
4026505 7
4026505 72
4026505 72
4026548 11
4026548 71
4026549 71
4026579 27
4026579 71
4026602 23
4026602 72
4026605 22
4026695 3
4026887 37
4026887 71
40268817 72
4026887 73
4026881 73
4026881 74
4026887 74
4026887 75
4027C13 14
4027013 16
4027014 - 27
4027014 29
4027C14 71
4027024 71
4027C42 28
4027C42 29
4027241 41
4027303 10

(CCNTINGEL)

PARTY
NC

4027320
4027312
4027324
4027355
4027454
40275C4
4C275CS
40275¢CS
4027529

4C27547
4027548
402751¢C
4C27516
4C2757$
40275¢€3
4C2755¢€
4027558
4027598

402761217
40271C8
4C27114
40271718
40271718
4027123
4C27123
4027138
40211728

4C27126
40217742
4C27148
4C27748
4027751
4027751
4C27152
4627152

4C277¢€5

40271¢€8
402171112
4C271714
4C2717115

4C27€E2

4C275CS
4C27514
4C2765E8
4C276¢€C

4C27515
4C27515
4C28C2C
4028CZC
4C28Ccl

4C28C21 .

4C28Cc2
4C28Cz3
4C28C2¢

PAGE
NO

23
3
7
2

PART
[Y:

4C28036
4C28036
4028036
4C28C4C
4C2€8C4C
4C28041
4C2EC41
4C2€EC43
4C2EC42

4C28C45
4C28045
4028046
4C28C46

4C28C48.

402€C48
4C2EC52
4C2€ECS513
4C2€C55

4C28C58
4C2€Cé3
4C2EC64
4C2EC6E

4C2ECTC

4C2ECTC
4C2ECT4
4C26CT¢
4C2¢ECT8

4C2ECTS
4C2€CHE
4C2€811C
4C2E162
4C2€288
4C2E442
4C2€441
4C28447
4C2E4¢8

4C2E46E
4C2¢€412
4C2€521
4C2€E561
4C2EECE
4C2E641
4C2E641
4C28642
402E8¢€42

4C2E643
4C28643
4C28644
4C2E644
4C2E672
4C2E684

- 4C28716

4C2E7132
4C2ET142

PAGE
NO



PARTY
NG

4028173
40287173
4028781
4028781
4028795
40288C2
4028820
4028820
4028821

4028822
4028822
4028823
4028823
4028824
4028826
40288217
4028829
4028834

4028835
4028836
40288317
4028838
4028839
4028840
4028860
4C2887¢C
4028871

4028871
4028875
4028875

4028815

4028876
4028879
4028879
4C28879
4028887

4028888
4028830
4028901
40289CS5
40289C5
4028905
4028522
4028944
4028944

4028945
4028953
4028963
4028963
4028963
4028993
4028995
4028997
4023000

PAGE
NO

PART
NO

4029013
4C29014
4£29020
4029042
4C29052

4029052

4£29052
4C29053
4€29053

4029053
4C25053
4029053
4C2906¢
4C29063
4C25083
4C25084
4025084
4€25088

429089
4C25089
4C29120
4029120
4C29129
4026137
4029137
4C2S170
4C291173

4G29176
4C252C7
4C29207
4C29207
4029210
4026233
4029235
4029238
4C26238

4C26247
4029250
4C25251
4629252
4029253
4029254
4029255
4C29256
4C29256

4C2v257
4026257
4029271
4C29271
4029284
4029291
4C29299
4C29317
4C29317

PAGE
NO

54
59
37
27
55
58
58
il
60

NUMERICAL INDEX

(CCNTINUEL)

PART PAGE

NC NC
4029319 73
4029319 13
402932¢C 38
402932C 73
4029320 73
4029321 38
4029321 73
4029322 38
4029323 40
4029324 40
4029324 11
4029325 24
4029327 40
40293217 71
40291328 a9
402933¢C 42
4029361 60
40291361 60
4023362 10
4029368 61
4029368 63
402937¢ 69
4029378 60
402938C €9
4029401 73
4029402 11
4029422 23
4029423 12
4029449 53
4029459 43
4029473 72
40294175 58
402948¢C 58
4029481 58
4029482 58
4025483 58
4029484 58
4029486 58
4029487 58
4029488 37
4029488 73
4025488 75
402549C 37
402949¢C 13
4029502 13
4029506 12
402951¢ 53
4029517 46
402952C 46
4029534 52
4029535 51
4029535 52
402953¢ 52
4029552 56

(CONTINUEL)

PART
NC

40295¢%¢
40295172
4029513
4029515
4029586
4C295¢€¢
4C295¢€1
4C0295¢€8
4C29¢€26

4C29¢€53
4029664
4C29712
402917¢8
40297¢%2
4C29615
4C25811
40295174
4C265%78

4031156
4C311¢S
4035CCC
4C35CC1
4C35CC2
4C35CCS
4C35C¢€E
4C35C11
4C35111

4C35145
4C35147
4C352(C3
4C35¢C4
4C403C5
4C40341
4C40345
4C4855¢
4C4856¢

4C486C4
4C48€13C
4048645
4C4BE4S
4C48¢€EC
4C50417
4050627
4CS0¢€2€
4050645

4050646
405CS1C
40506514
4C513¢5
4052840
4C53C25
4C53C3¢
4C53C217
4C53375

PAGE
NG

12

PART
AG

4053375
4053422
4054585
4C5458$
4055341
4C55962
4C55966
4C5€278
4C5€30QC

4C5€35C
4C5¢€517
4059134

- 4C5623¢

4C56258
4C563173
456373
4€56575
4059¢€2C

4C568C2
4056¢€1C
4059811
4055812
4056813
456814
4C598117
4C56584
4€59%817

4€559¢88
4€5599C
4C56691
4056992
4€56993
4(559917
456968
4C6C011
4CeC388

4CeC392
4C6C423
4C6C43¢
4CeC4a41
4C6C4€2
4C6C482
4C6C488
4C6C493
4C6C546

4CEC541
4C6C556
4C6C559
406C567
4CeC57¢
4C6C611
406C693
4CEC695
4C6C726



PARY
NO

4060745
4060747
4060748
4060749
4060751
4060752
4060753
- 4060754
4060755

4060859
4060935
4060936
4060939
4060940
4060944
4060945
4060947
4060948

4060949
406095C
4060956
4061170
4061301
4061302
4061303
4061306
4061312

4061321
4061333
4061447
4061448
4061449
4061450
4061451
4061452
4061453

4061454
4061455
4061456
4061457
4061458
4061459
4153776
41537176
4251367

4251746
4251746
4251746
4251746
4251746
4253555
4253139
42539117
4254156

PAGE
NG

T2
4&
46
41
41
47
417
47
66

59

PART
NO

4254156
4254608
4254608
4254608
4254608
4254756
4254864
4254864
4254813

42548173
4254902
4254905
4255093
4255107
4255107
4255109
4255286
4255286

4255286
4255281
4255432
4255432
4255528
4255545
4255545
4255545
42555177

4255577
42555177
4255661
4255661
4255911
4255977
4255977
4255982
4255983

4255983
4304907
4336491
4336532
433€532
4338174
4338301
4338943
4338943

4339532

4339532
4339532
4343799
4343799
4349984
4352409
4353370
4353370

PAGE
NO

NUMERICAL INDEX
(CONTINUEL)

PART
NO

4354481
4356598
4358577
435858C
4359310
4359805
436708C
43670SC
4369432

4369444
4369451
4369452
4369595
4366595
4366599
4369599
4365878
4369878

4369878
4365878
4369878
4371107
4371107
4371118
4371118
43711718
4371891

4372378
4372864
4376497
43764917
4380652
4386C9C
4389823
4393427
4393421

4446414
4500231
4500231
4501149
4501149
4504406
4504409

4507374
4507374

45017672
4501673
4511213
4512343
4512343
4512343
4513206
45132017
4513701

PAGE
NO

68
46
69

PART
NC

451317C1
45151€1
4516421
4516421
4516431
451617¢C
4€50229
4704244
4716CSC

PAGE
NO

29
217

PART
NO

PAGE
NO






ALL TECHNICAL PUBLICATIONS MUST BE ORDERED FROM AN ALLIS-CHALMERS DEALER

IMPORTANT

Always furnish the following information {(available from the engine nar_nepla_te
secured to side of the engine) when ordering manuals for a specific unit.

ENGINE MODEL ENGINE CATALOG NUMBER
ENGINE SERIAL NUMBER A-C ORDER NUMBER
MANUAL FOR
CURRENT PRODUCTION UNITS
Operating &
Model Parts Maintenance
Industrial Engines and Power Units
[0 7 TPLB12B .....ovvvn TM-5016-A
0 e TPL-489C . ........... TM-5018-A
[ L TPL-454-E ............ TM-5018-A
2800 & 2900 MKl L. . e TPL-4M1-2 . ... ... "TM-5067-2
BB00MK I, L e e TPL4108-2 .. ......... TM-5071-2
11000 .. oo e e TPL-4112-2 ... ........ TM-5070-2
16000 H, 16000 MKI!, 17000 MKI1, .
21000 MKH, 28000 MKIL . ... .o TPL4110-2 . .......... TM-5069-2
BI000 & 65000 . . ... it it s TPL-4109-A . ......... TM-5064-A

Diesel Electric Systems
NOTE: Diesel Electric Systems operating and maintenance {TM)} manuals {-3) inc|ude a TM-5063, main alternator
and voltage regulator manual. :

DES-90 .. . e e e TPL-4108-3 .. ........ **TM-5071-3
DES- 125 L.ttt ey TPL-4112-3 |, .. ... .. **TM-5070-3
DES-175/200/220/250 . . . . . . .t it e e TPL-4110-3. ... ...... **TM-5069-3
DES-B00/850 . ... ittt e e e TPL4109. ... ....... **TM-5064-A
DES-Service Handbook . . . .. .. .t i i e e .
Marine Engines .
28000 MKl Lo L TPL-4110-4 ... ....... TM-5001-A
Diese! Generator Drive Units
D262 ... e e TPL454-E ,........... TM-5018-A
2800 & 2900 MK .. oot e TPL41It-1, ... L. TM-5072-1
3500 MK L. L. e e TPL-4108-1. . .......... TM-5071-1
11000 ......... e e TPL-4112:0. ..ol TM-5070-1
16000 H, 16000 MKII, 17000 MKHI, '
21000 MKI11, 25000 MKIL .. .. ... ool e e TPL4110-1. ... ... ...« TM-5069-1
B1000 & 65000. . .. ...ttt e e TPL-4109. .. .......... TM-5064
Service (Overhau!} Manuals '
G-262 (Gasoline and Natural Gas Engines). . . .. ...... ... ... ... ... . ... e TM-5003
D178 & D262 .. .. e e e e e TM-5049
2800 & 2900 ... L e e e e e e e e TM-5028
3500 . L e e e e e e e e e e e TM-5066
TT000 . L e e e e e e e e TM-5034
16000 H, 21000 H, & 25000 .+ . ot vttt it e e et e et e e et et e et e TM-5006
16000 MKIt, 17000 MKIL, 21000 MKH, & 25000 MKIY . . . ... .. .. e e ™-*
Service Labor GUIdE . . .. .o i it i e e e e e e e e e TM-5026
Fuel Systems
Roosa Master Fuel tnjectionPump . ............ e TPL4059. . ........... TM-5023
Amer. Bosch APE Type Fuel InjectionPump . .................. S TM-6035
Robert Bosch Fuel injectionPump . . ........................ TPL-4097-B ........... TM-5058-A
Simms Fuel InjectionPump . . . .. ... .. .. . e TPL4106 ............ TM-5061
Fuel Injection Nozzle Assemblies ... ........................ X . TM-5055-A
Special Application Manuals )
Turbocharger TO-4 Series (Airesearch) . . . .. ................... . TM-5057-A
Turbocharger T-1817, T-1818, T-1819, & T-1852. . . . . .. .. .. . i e TM-5074
Engine Service Bulletins
Historical Bulletins . . ... ... o o e *
Current BUlletins ... . . o oo ot i e e e *
Automotive Bulleting . .. . .. ... e *

*When ordering literature not assigned a number order by. description. ***Not Available
**Includes: Operating & Maintenance of Voltage Regulator & Main Alternators

NOTE: When manuals are required for units not listed above, refer
to Technical Publications Index, TM-5056.







ﬁa [/:/‘7

The information contained herein is general in nature
and is not intended for specific application purposes.
Allis-Chalmers reservesthe right to make changesin
specifications shown herein, add improvements, or
discontinue manufacture at any time without notice or
obligation,




CO( i >/




